SAWING PRODUCTS

3613-V5

Parts Manual

Serial No: 569-04101 to

Band Sawing Machine



MODEL

VOLTAGE CYCLE PHASE

MACHINE SPECIFICATIONS

SERIAL NO.

For your information and future reference, insert pertinent data concerning your machine
in the spaces provided above. This information is printed on a label or stamped on a
plate attached to the machine frame.

Always specify model and serial numbers on all parts orders and correspondence
concerning your machine. This will help avoid unnecessary delays and inconvenience
during processing.

The specifications contained herein were in effect at the time this manual was approved
for printing. The DoALL Company, whose policy is one of continuous product improve-
ment, reserves the right to change specifications or design at any time without notice
and without incurring obligations.

How to read your serial number:

Example: 500-001234

XXX - XXXX
A T A
Machine Prefix Machine Number
Number Year of (3 or more digits)

Manufacture

For Sales, Parts and Service, call 1-888-362-5572.

D Y L DoALL SAWING PRODUCTS
i 2375B TOUHY AVENUE

ELK GROVE, ILLINOIS 60007 U.S.A.
SAWING PRODUCTS

YOUR SERVICE REPRESENTATIVE:



MANUAL INDEX 9/11

Fiche No. A-12 Model 3613-V5 Serial No. 569-04101 to

PAGE NO. DESCRIPTION FIRST SERIAL LAST SERIAL PAGES
C-1-75 Final Assembly All 2-3

C-9-32 *Air Feed Assembly All 4-5

C-2-118 *Auxiliary Post Support Assembly (Extra Work Height) All 6-7

C-7-23 *Band Filing and Polishing Assemblies All 8-9

C-8-30 *Band Lubricator Assembly (Accu-Lube/Unist) All 10-11
C-2-117 Bandwheel Assemblies All 12-13
C-9-33 *Carrier and Cable Assembly (Air Feed) All 14 - 15
C-9-72 *Chip Blower Assembly (And Related Items) All 16 - 17
C-10-2 *Disc Cutter Assembly All 18-19
C-1-75 Door Latches All 2-3

C-5-130 Drive Assembly All 20-21
C-5-134 *Drive Assembly (With Transmission) All 22 -23
C-6-26 Electrical Assembly All 24 -25
C-6-28 Electrical Control Box Assembly All 26 - 27
C-2-121 *Extra Work Height Assembly All 28 -29
C-3-46 *Glide Table Assembly All 30-31
C-10-64 *Guard Assembly (Chip Baffle, Point of Operation) All 38-39
C-2-114 Head Assembly All 32-33
C-2-120 Idler Bandwheel Assembly (Third Wheel) All 34-35
C-1-75 Job Selector All 2-3

C-10-65 *Laser Line Generator Assembly All 36 -37
C-6-26 Limit Switches (Interlocks) All 24 -25
C-8-17 *Magnifier All 72-73
C-10-64 Miscellaneous Assemblies All 38 -39
C-8-27 *Mist Coolant Assembly (And Related Items) All 40 - 41
C-10-28 *Mitre Assembly (#2 Cut-Off) All 42 - 43
C-2-122 Post Assembly All 44 - 45
C-2-116 *Post Elevating Handwheel Assembly All 46 - 47
C-10-42 *Protractor Work Stop & Alignment Gage Assembly All 48 - 49
C-6-23 Pushbutton Box Assembly All 50 - 51
C-10-6 *Rip Fence Assembly All 52 -53
C-7-20 Saw Guide Assemblies (Insert/Special Application) All 54 -55
C-7-18 Saw Guide Assemblies (Insert Types) All 56 - 57
C-7-19 Saw Guide Assemblies (Roller Types) All 58 - 59
C-3-94 *Secondary Table Assembly All 60 - 61
C-3-91 *Sliding Air Table Assembly All 62 - 63
C-3-92 *Sliding Air Table Assembly (Shop Air Connection) All 64 - 65
C-3-93 Table and Trunnion Assembly All 66 - 67
C-3-91 *Table Cylinder (Air Table) All 60 - 61
C-10-43 *Universally Calibrated Work Fixture Assembly All 68 - 69
C-10-64 *Welder Mounting Bracket Assembly All 38-39
C-2-120 Wheel Hinge Assembly (Idler Wheel) All 34-35
C-2-117 Wheel Hinge Assembly (Upper Wheel) All 12-13
C-10-16 *Work Holding Jaw Assembly All 70-71
C-8-17 *Worklamp Assembly All 72-73

*Denotes Attachment or Optional Equipment.



NEW DRG.
B ® O @D @D
[ REVISIONS |
S.C.L. 9-1-06
S.C.L. 2-28-08
S.C.L. 9-9-09

Lo

MODEL FIRST MACH. LAST MACH.

3613-V5 569-04101

FINAL ASSEMBLY

C-1-75 PRINTED IN U.SA.
2



INDEX PART
NO. NO.
Ref. 290216
1* 521630
2 221564
3 198349
4 404476
5 521622
6
7 221216
8 201469
o* 521740
10 199299
11 136902
139493
12 221780
13 145882
149667
14 172762
15 198853
16 420957
17 199299
18 520279
19 515907
20 007038
131423
21 028082
22 018500
23
24 221612
222896
25 028081
26 198246
27 521609
28 199299
29
30 404522
414621
31 172762
32 198853
33
34 222562
35
36 006291
37 203271
38 133195
39 420945
40 199299

CODE NO. PS-1-75

FINAL ASSEMBLY

DESCRIPTION UNITS PER
ASS'Y.
Final Assembly
. Frame Weldment ............cccoeoiiiiiiins 1
L COVES i, 1
. Screw, Button Hd. Soc. 1/4-20NC x 1/2 4
. Escutcheon (Warning) .........cccceevvenn. 1
. ldler Wheel Assembly (Third Wheel) (See
Detail) ...oooveeeeiiie e 1
. DBW-15 Buttwelder Assembly (Optional)
(See Separate Manual) .........cccccecuernnee 1
. Welder Mounting Bracket Assembly (For
Optional Buttwelder) (See Detail) ........ 1
. Decal (American Flag) .......cccccoccveviueenn. 1
. L.H. Upper Door Weldment ................. 1
. Screw, Hex. Hd. Self-Driling M4.8 x 13 8
. Escutcheon (Caution) (English) ........... 1
. Escutcheon (Caution) (International) ... 1
. Label (DOALL) ....ccooeriviiieiciicnecee 1
. Escutcheon (Caution) (English) ........... 1
. Escutcheon (Caution) (International) ... 1
.Door Latch ......ccoociiiiiiii 1
. Screw, Rd. Hd. Mach. #8-32NC x 3/8 .. 2
. R.H. Upper Door Weldment ................. 1
. Screw, Hex. Hd. Self-Driling M4.8 x 13 6
. Head Assembly (See Detalil) ................ 1
. JOb Selector .........ccoviiiiiiii 1

. Escutcheon (Band Tension) (Inch/English) 1
. Escutcheon (Band Tension) (Metric/

International) .......ccocoeveiiieiiiiiieee 1
. Saw Guide Assembly (Upper) (See Detail) 1
. Upper Saw Guide Holding Screw ........ 2

. Table and Trunnion Assembly (See Detail)1
. Guard Assembly (Chip Baffle) (See Detail) 1
. Guard Assembly (Glide or HMD Tables) 1
. Saw Guide Assembly (Lower) (See Detail) 1
. Screw, Soc. Hd. Cap 1/4-20NC x 1-3/4 2
. Lower Door Weldment ..............ccocceeeee
. Screw, Hex. Hd. Self-Drilling M4.8 x 13
. Drive Assembly (See Detall) ......
. Chip Box Weldment (Standard)
. Chip Box Assembly (Dust Spout Option)
.Door Latch ......ccoociiiiiiii
. Screw, Rd. Hd. Mach. #8-32NC x 3/8 ..
. Secondary Table Assembly (Optional) (See
Detail) ..ooooveeeeiiieee e
. Label (1-888-DoALL) ....
. Electrical Assembly (See Detail) ...
. Plug Button (No Secondary Table)
. Grommet (Large) .......ccoeeevvvvrennns
. Grommet (Small) ....
. Rear Drive COVEr .......ccccvecieniiiiiieiiens
. Screw, Hex. Hd. Self-Drilling M4.8 x 13

1
6
1
1
1
1
2

NP RRPRAMRRR

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
41 015780 L Grommet ..o 1

42 420954 . TOp Drive COVEr .....ccovvuvveeiiiieiiieeenienn 1

43 199299 . Screw, Hex. Hd. Self-Driling M4.8x 13 6

44* 221228 . Saw Band (Silencer) .......cccoccviieniinns 1

45 222563 . Tag (Installation Instructions) .. 1
46 304525 .SawBand Tag .......ccccoevvveennnnn. 1
a7 216862 . Plastic Cover ....... e 1
48 009400 . Knob Assembly ..o 1
49 221780 . Label (DOALL) ..occevveeieeeieeecceee 1
50 206698 LCE Label ....ccoovvveiiiieee e 1
51 1012541 . Label (Machine Specifications) 1
Following Not Shown:
222564 . Box of Extra Parts .........cccceeveineenniene 1
222559 .. Saw Guide Insert Pack (1/4" to 3/8"
Bands) ...cooociiiiiieeee e 1
003939 .. Saw Guide Insert (1/2") 4
010853 .. Wrench (For Table Tilt) 1
199568 .. Hex. Key (Saw Guides) 1
406871 Instruction Tag .....ccoeevvveeiiiiiiiieecen, 1
1012715 . Pallet .....cccceeeevenen. 1
221788 . Documentation CD e 1
100666 . Escutcheon (DOALL CSA) ......ccceevueene. 1
144059 . Escutcheon (Electrical Warning-French for
CSA) e 1

*NOTE: Also See Extra Work Height Assembly If Applicable.



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L.2-11-08

S.C.L. 8-3-09

S.C.L.8-25-11

S.C.L.7-8-13

12 14)16
9 X10 11X13 1517

C

10 |

1
-

AIR FEED SUB-ASSEMBLY

ok o dod ab

|
-
|
|

35)33 N 32)(31

34 MODEL FIRST MACH. LAST MACH.

3613-V3 568-04101
3613-V5 569-04101
2013-V  571-04101
2013-V3 572-04101
2013-V5 573-04101

3613-1 577-04101
2613-V3 589-09101

AIR FEED ASSEMBLY

C-9-32 PRINTED IN U.S.A.
4



CODE NO. C-9-32

AIR FEED ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 513087 Air Feed Assembly
Ref. 517986 Air Feed Assembly (With Glide Table Option) (20" Machines)
Ref. 221718 Air Feed Assembly (With Glide Table Option) (36" Machines)
1 416813 . Air Feed Sub-Assembly (See Detail) .......ccccceviieieiiiie e 1
2 198008 . Screw, Hex. Hd. Cap 1/4-20NC x 3/4 .... 2
3 199321 CWaASHhEN, LOCK 1/4 StA. ettt e e e e e e e e e e aaaaeeas 2
4 203604 . Pipe Plug (Brass) (If SUPPHIEA) .......cooiiiieiiiiee et e ee e a e s ae e 1
5 198044 . Screw, Hex. Hd. Cap 3/8-16NC X 3/4 ......cccvvvvvireenen 3
6 199325 . Washer, LoCk 3/8 Std. .......ccceviiriiiiiiienicce e 3
7 34-005414 . Spacer Washer ... 3
8 420866 . Carrier and Cable Assembly (Air Feed) (See Detall) .... 1
9 115652 . TUbING Clamp .o 1
10 199484 . Screw, Pan Hd. Self-Tap 1/4-20NC X 1/2 .........ccocoueee. 1
11 008254 . 90° Street EIDOW (Brass) .......ccccovceeviiriiiniiiesieeiee 1
12 002004 . Barbed INSert .......ocvviiiiiie e 1
13 35-006888 CHOSE Clamp ..o 2
14 203221 . Reducer BUShING (BraSS) .....ccvuueiiiiieiiiieeiiiieesiiee e siiee st e e s e e stae e e snee e snseeeesnneeeenns 2
15 008254 . 90° Street EIDOW (BrasSS) .....ccciviiiiiiiiiiiiie ittt 2
16 002004 . Barbed Insert 2
17 35-006888 .Hose Clamp ......ccocevveeiiie e 2
18 198896 . Screw, Rd. Hd. Mach. 1/4-20NC x 5/8 .. 2
19 199374 . Washer, Lock 1/4 Shakeproof Ext. ........ 2
20 199260 . Washer, Flat 1/4 S.A.E. Std. .............. 2
21 199115 CINUE, HEX. L/4-20NC .ottt n e 2
22 145883 . Oil-Fog Lubricator (Includes Bracket) .........ccccouiriiiiiiiiiiieniiee e 1
23 138445 . Oil (ASTM 315) vvviiiiieeiiiiee e A.R.
24 197094 . Neoprene Hose 11/16 O.D. (Black) AR.
25 172794 N1 @3/ {1 o [ ST 1
26 169631 AN FIIEBE et 1
27 198006 . Screw, Hex. Hd. Cap 1/4-20NC x 1/2 (20" Machines) .. 4
198045 . Screw, Hex. Hd. Cap 3/8-16NC x 7/8 (36" Machines) .. 4
28 199321 . Washer, Lock 1/4 Std. (20" Machines) ........c.c.cccccevernee. 4
199325 . Washer, Lock 3/8 Std. (36" Machines) ... 4
29 199147 . Nut, Hex. Jam 1-14NF ... 1
30 325663 . Cylinder Mounting Bracket (20" MaChiNES) ......c.cceviiueieriiie e sieeesiiee e seea e eeeeee s 1
326102 . Cylinder Mounting Bracket (36" MacChines) .........ccoviuereriiieeniiie e esee e seee e 1
31 115652 . Tubing Clamp ..oeeeeeeeee e 2
32 199484 . Screw, Pan Hd. Self-Tap 1/4-20NC x 1/2 1
33 172793 S FOOL VAIVE ..ot nee e 1
34 172792 R CTUE- (o E TSP P PP OPPTPRPPROPI 1
35 128179 L BArDEA INSEIT ... 2
For Machines with Glide Table Option:
36 209139 . Chain SUPPOIE (13”) weeeeeieeeeesiieeeiieeeeseeeessteeessteeeesstneeasnteaeesneeeeesseeeeaansenessnseeeenseeeennns 3
37 209140 . Chain Support (27) ..cccceevveeeiie e 1
38 199649 . Screw, Button Hd. Soc. #10-24NC x 1/4 8
39 199320 L WaSher, LOCK #10 StA. ....ooooiiiiiiiiiiieieeeeeeeeee ettt ettt e e e e e e s eesaassassassssansaees 8
Following Not Shown:
5-013007 . Work Holding Jaw Assembly (See Detail) ........ccccvviiiiiiiiiniiiieiiciicee e 1
Ref. 416813 . Air Feed Sub-Assembly
1 203219 .. Reducer Bushing (Brass) 1
2 5-027506 .. 90° Street Elbow (Brass) 1
3 128179 .. Barbed Insert .........c.ccceeiiins 1
4 315365 .. Bracket .......cccoceene. 1
5 125674 Lo REQUIALING VAIVE ..ot 1
6 35-009530 R C - TH o [ PRSP RPN 1
7 203219 . . Reducer Bushing (Brass) 1
8 204233 .. Pipe Coupling (Brass) ............. 1
9 203482 .. PIPE NIPPIE (4") (BFASS) .eeeceeeeeiiiieeiiieeeaitiieesstieesseeeeassteeessneeeesstaeeeannseeessneeeesnseeeeanes 1
10 008254 .. 90° Street EIDOW (BrasSsS) ......cocviiiiiiiiiiieiiieiie ettt 2



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 4-4-07 N -

S.C.L. 2-11-08

S.C.L. 9-9-09

8
10 J
11
! MODEL FIRST MACH. LAST MACH.
12 ‘ 2012-VH 561-03101

13 3613-V3 568-04101
3613-V5 569-04101

3612-VH 570-04101

2013-V  571-04101

2013-V3 572-04101

2013-V5 573-04101

3613-1 577-04101

2012-D12 584-08101

2613-V3 589-09101

AUXILIARY POST SUPPORT ASSEMBLY
(EXTRA WORK HEIGHT)

C-2-118 CM-2-132 PRINTED IN U.SA.
6



INDEX

16
17

18
19

PART
NO.
506149
13-001423
198048
199325
032463
198048
199325
198439
13-001309
13-001419
199132
35-009616
203551
024337
198067
007629
6-001103
004261
13-001422
032462
305659
305660
198439
198450

CODE NO.

AUXILIARY POST SUPPORT ASSEMBLY

DESCRIPTION

Auxiliary Post Support Assembly

LPostCollar ......oovvveveiiiiiiieieiin

. Screw, Hex. Hd. Cap 3/8-16NC X 1-1/2 .....cooviiiiiiiiiiiiieieee e

. Washer, Lock 3/8 Std. ................
. Upper Post Guide ............cccc.....

. Screw, Hex. Hd. Cap 3/8-16NC X 1-1/2 .....coocciieiiiiiiieeiiiiee e

. Washer, Lock 3/8 Std. ................

. Screw, Soc. Set 5/16-18NC X 3/4 ...ouuneeieeeieee e

.Back-UpPad .......ccccovvveveeennis

. Back-Up Pad Screw 1/2-13NC X 4-1/8 .....ccoviiiiiiiiiiiieeiiiee e

. Nut, Hex. Jam 1/2-13NC ............
.Retaining Ring .........ccccoveeeeeeenn.
. Escutcheon (Remove Bracket) ..
. SUpport Arm ..o

. Screw, Hex. Hd. Cap 1/2-13NC X 1-1/2 ....oeviiiiiiiiiiiiieeeeee e

. Starwheel Assembly .................
.. Starwheel .......cccoooviiiiiiii
L SPring Pin e,
.. Post Clamp Screw .......cccec......
. Lower Post Guide .......cccceeevnnene

. Auxiliary Post (24" Work Height)
. Auxiliary Post (30" Work Height)

. Screw, SocC. Set 5/16-18NC X 3/4 .....ooovvveeiieeieeeeee e

. Screw, Soc. Set 3/8-16NC x 5/8

C-2-118

_ CM-2-132

UNITS PER
ASS'Y.

PR RPRPRPRPRRPRPRREPRPRPREPREPRELPANNREPNNR



NEW DRG. ~ AN
S.C.L.9-25-97 NV NG ’

REVISIONS

S.C.L.6-28-01 ¢

S.C.L. 2-20-04

S.C.L. 2-11-08

i

BAND FILING ASSEMBLY

L

BAND POLISHING ASSEMBLY

BAND FILING ASSEMBLY
BAND POLISHING ASSEMBLY

C-7-23 CM-7-33 PRINTED IN U.SA.
8



CODE NO. C-7-23

CM-7-33
BAND FILING ASSEMBLY
BAND POLISHING ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 044780 Band Filing Assembly (Short Guides, 26" Table)
Ref. 111948 Band Filing Assembly (Long Guides, 26" Table)
Ref. 404994 Band Filing Assembly (Short Guides, 30" Table)
Ref. 132773 Band Filing Assembly (Long Guides, 30" Table)
1 001371 B X = o] (o TR SRPTUURTUPPR 1
2 34-009312 . File GUIAE BACK-UD ...t 1
3 34-009001 . File Guide Back-Up SCrEW ........cccuiiiiiiiieiiiiie et 1
4 317592 . Center Plate (Oval) (26" TabIE) .......ccoiiiuiiiiiieeiiiiee e 1
010627 . Center Plate (Round) (26" TabI) ........couuuiiiiiiiiiiiee e 1
120128 . Center Plate (Round) (30" TabIE) .....cooveeiiiiiiiiiiee e 1
5 027487 . 1/4" File Guide Assembly (Short GUIES) .......cccceveiiiiiiiiiiiieiiee e 1
027490 . 1/4" File Guide Assembly (LONG GUIAES) ......cccviiuiiieiieeiiiiiiiie e e 1
027488 . 3/8" File Guide Assembly (Short GUIES) .........cccuevieiiiiiiiiiiie e 1
027491 . 3/8" File Guide Assembly (LONG GUIAES) ......cocvirieeiriiiieeiiiieeniieee e 1
027489 . 1/2" File Guide Assembly (Short GUIES) .......cocceveiiiiiiiiiiiieiie e 1
027492 . 1/2" File Guide Assembly (LONG GUIAES) .....ccceviiiiiiiiieeiiiiiiiii e ee e 1
6 027417 .. Bracket (1/4", ShOrt GUIAES) .......eieiiiiiiiiiiieie e 1
027418 .. Bracket (1/4", LONG GUIAES) .....ueeiiiiiaiiiiiiiie ettt et e e e e e e e 1
027420 .. Bracket (3/8", ShOrt GUIAES) ....cocvvveiiiiieeiiiie ettt 1
027421 .. Bracket (3/8", LONG GUIAES) ......uviiiieiiiiiiiiiiie e iiiiiiiee e e ettt e e e e e e snivaaee e e e e s e 1
027419 .. Bracket (1/2", ShOrt GUIOES) .......eieiiiiiiiiiiieie et 1
027422 .. Bracket (1/2", LONG GUIAES) .....ueiiiiieiiiiiiiiie ettt e e e e e e e e 1
7 6-009307 .. INSert (1/4", ShOrt GUIAES) .....veiiiiiieiiiiee ettt 1
6-009303 o Insert (1/4", LONG GUIAES) .ooiuiiiiiiie ettt e e e e e e e e e 1
6-009301 .. INSert (3/8", ShOIrt GUIAES) .....eeeiiiiieiiiiie ettt 1
6-009305 .. Insert (3/8", LONG GUIAES) ....uuiiiiiiiieei ittt e e e e 1
6-009309 .. Insert (1/2", SNOMt GUIAES) ....ocvvieiiieiiiieriie ettt 1
6-009311 . Insert (172", LONG GUIAES) ..vvviiiiiiieiiiiee ettt 1
8 198922 .. Screw, Rd. Hd. Mach. #4-40NC x 5/8 (1/4" File GUIdES) ..........ccceevvvvreeeeriinnns 2
198699 .. Screw, Fill. Hd. Mach. #10-24NC x 5/8 (3/8" & 1/2" File Guides) ............c....... 2
9 199315 .. Washer, Lock #4 Std. (1/4" File GUIAES) ......coccveveiiiiieeiiie e 2
199319 .. Washer, Lock #10 Std. (3/8" & 1/2" File GUIAES) .......cooviuurieiiiiiiiiiiiiiee e 2
10 6-009314 .. Washer (1/4" File Guides) (Between File Guide & Insert) ..........cccocccieeeeennnnns 2
6-009313 .. Washer (3/8" & 1/2" File Guides) (Between File Guide & Insert) .........cccccouee.. 2
11 6-009308 .. File Guide (1/4", Short GUIAES) ......coccuiiiiiiee ittt 1
6-009304 .. File Guide (1/4", LONG GUIAES) ....eeveiiiriieiiiiieiiieee ettt sveee e 1
6-009302 .. File Guide (3/8", Short GUIAES) ......coiuuiiiiiieaiiiiie e 1
6-009306 .. File Guide (3/8", LONG GUIAES) ....eeeeiiiriieiiiiiiiiiieee it 1
6-009310 .. File Guide (1/2", ShOrt GUIAES) ....ccovuveiiiiiiieeiiieee et 1
6-009312 .. File Guide (1/2", LONG GUIAES) ....cccciiiiiiiiieeeeeeeiiiieie e e e ettt e e e e e e e e e 1
12 34-009313 .. Guide Plate (1/4", Long GUIES ONIY) .....ooiiiiiiiiiiiiiiiee et e e 2
13 34-009402 .. Pin (1/4", LoNg GUIES ONIY) .ooeveieiiiieeeeiiee et 2
Ref. 201220 Band Polishing Assembly (26" Table)
Ref. 106957 Band Polishing Assembly (30" Table)
1 001371 B Yo F= 1 o) (o PP ERPT SRR 1
2 34-009001 cBACK-UD SCrEW ..o 1
3 34-010402 L GUIAE BACK-UP .oiiiiiiiiiiiiiiiiie ettt e e e e st e e e e st e e e e e 1
4* 318034 . Center Plate (Oval) (26" Table) (Not SHOWN) ......c..eviiiiiiiiiiie e 1
010570 . Center Plate (Round) (30" Table) (Not ShOWN) .........coooeiiiiiiiiiiiiieiiiieeee e 1
5 016686 . Band Polishing SUb-ASSEMDBIY ........oooiiiiiii e 1
6 027412 e BIACKET ..o 1
7 198696 .. Screw, Fill. Hd. Mach. #10-24NC X 3/8 .......cccoiiiiiienieeiee et 3
8 34-010504 e BACK-UP ClOth o 1
136889 c AANESIVE s AR.
9 6-010301 o BACK-UP PIAtE et 1

*NOTE: Some 26" Tables will have the Round Center Plate Used on 30" Tables.
9



NEW DRG.

S.C.L. 5-1-00
REVISIONS

S.C.L. 2-25-04

S.C.L. 8-16-06

S.C.L. 2-8-08

TYPICAL MOUNTING I

ACCU-LUBE SYSTEM

TYPICAL MOUNTING

UNIST SYSTEM

BAND LUBRICATOR ASSEMBLY

C-8-30 CM-8-52 Z-8-26 PRINTED IN U.SA.
10



INDEX

)
bl

©CoOo~NOOOA~WNE T

CODE NO. C-8-30
CM-8-52
Z-8-26
BAND LUBRICATOR ASSEMBLY
PART DESCRIPTION UNITS PER
NO. ASS'Y.
520296 Band Lubricator Assembly (Accu-Lube System)
320570 . 90° Cord Grip ConNector (.125-.375) ...uuueiiiiieeiiiiiiiieee e 1
133195 CGIOMMET o 1
009955 CTUDING ClAMIP i 4
199484 . Screw, Rd. Hd. Self-Tap 1/4-20NC X 1/2 .....ccccveiiiiiiieiiiiee e 4
197332 . Electrical Cord (#18-2 CONAUCION) .....coiuurieiiiiiieeiiiiee e A.R.
204206 . Applicator Unit (Includes Hoses, Nozzles, etC.) ......ccccovuvrveeiiiieeeininnenn, 1
015139 . Cord Grip ConNECtOr (.250-.375) ...ueviiiiiiiiieiiiiiie et 1
313336 . DOUDIE SUPPOIT ...ttt 1
198276 . Screw, Soc. Hd. Cap 3/8-16NC X 1/2 .....ouieiiiiieiiiiiiieeeeee e 1
216855 cBIOCK e 2
309004 . MaIE CONNECLON ... e 2
324404 . MOoUNEING BIraCKel ......oooiiiiiiiiiiiii e 1
198353 . Screw, Flat Hd. Soc. #6-32NC X 3/8 ....uveiiieiieeiieeeeeeeeeeeee e 2
016001 CBarbed INSErt ... 2
198207 . Screw, Soc. Hd. Cap #6-32NC X 3/8 .....evviiiiiieeeeeiiiiieieee e 4
199256 .Washer, Flat #6 S.A.E. Std. ...oovviiiiiieeeeee e 4
Following Not Shown and Mounted on or Near the Control Box:
211111 . Selector SWiItch (2 POSItION) ....ooiiiiiiiiiiiiiie e 1
217373 . Escutcheon (MiSt LUDE) ......ooouiiiiiiiiiii e 1
1002498 Band Lubricator Assembly (Unist System)
217359 . Applicator Unit (Includes HOSE) .......ccoovuiiiiiiiiiiiiiiiiiee e 1
198015 . Screw, Hex. Hd. Cap 1/4-20NC X 2-1/4 ....oeveveeeeeiceeeee e 2
199115 CNUL, HEX. 1/4-20NC ...ttt e e e e e 2
199321 VA e T (=T O I Tl G I B (o 2
209458 . Hose Clamp (Half) ...oooiiiiiei s 1
198321 . Screw, Button Hd. Soc. #10-24NC X 3/8 ....cooeiiieieeieeiee e, 1
215821 cINOZZIE SPIIET oo s 1
198360 . Screw, Button Hd. Soc. 1/4-20NC X 7/8 .....ccoviiiiieiiiiieeeiiee e 1
199114 . Nut, Hex. Jam 1/4-20NC ......oooeeeee e 1
199321 . WaSher, LOCK 1/4 ST, ... 1
215917 . MOoUNtING BraCKet .......uveiiieiei it 1
198366 . Screw, Button Hd. Soc. 1/4-20NC X 3/8 .....ccviviiiiiee e 2
214906 . MOUNtING BraCKEeL .......vveiieiei i 1
198366 . Screw, Button Hd. Soc. 1/4-20NC X 3/8 ...cccoveviiieree e 2
5-027506 . 90° SHreet EIDOW ....ooveiiiiee e 1
203144 B T o LT N T o] o] Lo (2] = 1 1
176829 . S0lenoid ValVe (3-WaY) ....cccooiceiiiiieee e 1
177054 . Solenoid Plug ConNeCtor Kit ..ot 1
176811 Vent Filter Breather ..........eco e 1
009955 TUBING ClamMP . 5
198366 . Screw, Button Hd. Soc. 1/4-20NC X 3/8 .......uuiiiiiieeiiiiiiiiieeeeeee e 5
197344 . Electrical Cord (#18-3 CONAUCION) ....ccovuurieiiiieiieiiiiie et AR.
133195 . Grommet (If SUPPlIEd) .....oeviiiiiiie 1
201688 . Cord Grip ConNector (.200-.394) ......ccoiuiiieiiiiieeeiieee et 1
Following Not Shown and Mounted on or Near the Control Box on Selected Models:
211111 . Selector Switch (2 Position) (Includes Contact BIOCKS) .........ccccccvvuvneeen. 1
217373 . Escutcheon (MiSt LUDE) ......cocuviiiiiiiiii e 1

1"



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 4-4-07

S.C.L. 2-11-08

CROWNED BANDWHEELS

MODEL

FLANGED BANDWHEELS

FIRST MACH. LAST MACH.

2012-VH
3613-V3
3613-V5
= 3612-VH
2013-V
2013-V3
2013-V5
WHEEL HINGE ASSEMBLY 3613-1
2012-D12

BANDWHEEL ASSEMBLIES

C-2-117 CM-2-131
12

561-03101
568-04101
569-04101
570-04101
571-04101
572-04101
573-04101
577-04101
584-08101

PRINTED IN U.S.A.



CODE NO. C-2-117

CM-2-131
BANDWHEEL ASSEMBLIES

INDEX PART DESCRIPTION UNITS PER

NO. NO. ASS'Y.
CROWNED BANDWHEELS

Ref. 402598 Bandwheel Assembly (Upper and Idler)

Ref. 039712 Bandwheel Assembly (Lower)

1 125357 1T - SRS 1

2 402597 . Bandwheel (Upper and 1dIer) .........ccccoviuiiiiiiiiiie e 1
402599 . BaANAWhEEl (LOWET) ..coeiiiiiiiee ittt ettt 1

3 5-001508 . Ball Bearing (Upper and Idler Bandwheels Only) ........ccccccevciveeeviinnnnn. 2
FLANGED BANDWHEELS

Ref. 406558 Bandwheel Assembly (Upper and Idler)

Ref. 408945 Bandwheel Assembly (Lower)

1 305030 . Tire And RIM ASSEMDBIY oo 1

2 004675 CRELAINET L. s 4

3 198000 . Screw, Hex. Hd. Cap #10-24NC X 3/8 .....covveveeeeiiiiiiiieeeee e 8

4 406458 . Bandwheel (Upper and [dIer) .........ccccviiiiiiiiiiee e 1
408875 . Bandwheel (LOWEK) ......uuviiiiieee e 1

5 304732 CFlaNge SEOgMENL .....eiiiieiecc e 6

6 198000 . Screw, Hex. Hd. Cap #10-24NC X 3/8 ....ccccvvireeieee et 18

7 5-001508 . Ball Bearing (Upper and Idler Bandwheels Only) .......ccccccoevviiiviiennnnenn. 2

Ref. 302346 Wheel Hinge Assembly

1 5-001424 CAXIS STU oo 1

2 198423 . Screw, SoC. Set 1/4-20NC X 5/16 .....oovvviiiiieiiiiiiee e 1

3 120624 cBIOCK e 1

13



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L.2-11-08

X
plele
p%e

S

%
: : \@
o,

HORIZONTAL PULLEY
ASSEMBLY

MODEL

VERTICAL PULLEY ASSEMBLY

FIRST MACH. LAST MACH.

3613-V3
3613-V5
2013-V
2013-V3
2013-V5
EQUALIZER PULLEY ASSEMBLY 3613-1

568-04101
569-04101
571-04101
572-04101
573-04101
577-04101

CARRIER AND CABLE ASSEMBLY

(AIR FEED)

C-9-33
14

PRINTED IN U.S.A.



CODE NO. C-9-33

CARRIER and CABLE ASSEMBLY
(Air Feed)

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 420866 Carrier and Cable Assembly
1 5-013417 . Cable Clamp HOUSING ..coooiiiiiiiiiiiiee et 1
2 35-005011 . Power Feed Chain ASSEMDIY ... 1
6-013501 .. Power Feed Chain ... 1
5-013419 .. Cable ClampP EYE ....oooiiiiiie s 1
199546 e RIVEL (/16 X 7/16B) oottt et 1
3 5-013418 . Cable Clamp HOOK ........c.ueiiiiiiiiieiie e 1
4 5-013417 . Cable Clamp HOUSING .....coiiiiiiiiiiiiiie et 1
5 35-006395 . Horizontal Pulley Assembly (See Detail) ........ccccceeviiiiiiiniiineniiiee e, 2
6 521571 . CADIE CAITIEE i 1
7 199127 - Nut, HexX. Jam 3/8-16NC ......ccooiiiiiiiiieiiie e 2
8 199325 . Washer, LOCK 3/8 Std. .....ccooeiieeiiieee et 2
9 315362 . Equalizer Pulley Assembly (See Detail) .......cccccevvviiiiiiiiiiiiiiiece e, 1
10 35-006396 . Vertical Pulley Assembly (See Detail) .......cccoooveieiiiiiiiiie e 2
11 35-005288 . POWEr FEEA COI ....eviiiiiiiie et 1
12 34-013106 CHANAWNEEL ... 2
13 199266 .Washer, Flat 1/2 S.AE. Std. .ooovveeieee e 2
Ref. 35-006395 . Horizontal Pulley Assembly
1 34-013301 B O o USRS 1
2 204986 c PUIIBY e 1
3 198005 .. Screw, Hex. Hd. Cap 1/4-20NC X 3/8 ......uevvveeeeiiiiieiieiieee e 1
4 199376 .. Washer, Lock 1/4 Shakeproof ..........occcciieiieeeiiiiieee e 1
5 5-013309  PUIBY SPACET ..o 2
6 199302 .. Washer, Flat 3/8 Wrought ..........cccceeiiiiiiiiiiee e 1
7 34-013418 B I £ 0T o o T N R 1
8 35-006398 c PUIBY SCIEW .ot 1
Ref. 315362 . Equalizer Pulley Assembly
1 34-013311 B 071« TR 1
2 204986 cPUHBY s 1
3 003275 c PUIBY AXIS e 1
4 003276 . RetainiNng RiNG ..o 2
5 172795 R O 1= S 1
Ref. 35-006396 . Vertical Pulley Assembly
1 34-013301 B O | o R PSRRI 1
2 204986 c e PUIIBY e ———————— 1
3 199374 .. Washer, Lock 1/4 ShakKeproof. .......ccccccuiiiiiieeiiiiiieeeee e 1
4 204985 L PUIEY STUA e 1
5 198005 .. Screw, Hex. Hd. Cap 1/4-20NC X 3/8 ......uveeveeeeiiiiiiieeree e ceeeieeee e 1
6 5-013309 PUIEY SPACET .coveieeeie et 2

15



NEW DRG.
S.C.L. 7-2-04
[ REVISIONS |
S.C.L.9-1-06
S.C.L.9-11-07
S.C.L. 2-27-08 - o - o - L
S.C.L.9-9-09
T . (9)
* (&)
12
13
|
SEE AIR TABLE ASSEMBLY
(SHOP AIR CONNECTION) | ! !
FOR MORE PARTS |

WHEN AIR TABLE IS MODEL FIRST MACH. LAST MACH.
ALSO SUPPLIED 3613-1  577-04101

3613-V3 568-04101
3613-V5 569-04101

CHIP BLOWER ASSEMBLY
(AND RELATED ITEMS)

C-9-72 PRINTED IN U.SA.
16



INDEX
NO.
Ref.

14

PART
NO
206235
211181
319526
201746
008254
203818
002004
35-006888
197094
115652
198366
123041
128179
120241
172530
172529
197322
172528

203271

CHIP BLOWER ASSEMBLY
(And Related Items)

DESCRIPTION

Chip Blower Assembly
Chip Blower Assemby (w/Sliding Air Table Option)

. Orifice (L038) (Brass) ..uueeeeeeeiiiiiiiiiiieeeeesesiiirneeee e e s e e ssvnnees
. Close NIpple (Brass) .....cccceeevveieeiiiiieeeiiiie e eiiee e
.90° Street EIDOW .....ooooveveiii
. ANChor CONNECION .....cooeeeiiiieeii
Barbed INSert ...
HOSE Clamp o
. Neoprene Hose 11/16 O.D. .....ccceeveiiiiiiiiiiiiiiieeeeee e
L TUBbING ClampP .
. Screw, Button Hd. Soc. 1/4-20NC X 3/8 ........cccceeeereeerennnne.
. 90° Street EIDOW ....coovviiiiiieee e
Barbed INSErt ...
VAIVE e
. Coolant ANd Air HOSE ......coovvviiiiiieeeeeeieee e
e CONNECTON ..
. . Segmented Hose (Specify Length) .........cccccieiiiiiiiinen.
o NOZZIE e

. Grommet (NOt SNOWN) ...o.oooiiiiiiiiiiee e

When Air Table is Also Supplied:

120857

Following Not Shown and Used When Air Compressor Option is Supplied:

. Air Compressor (1/8 H.P.) oot
. Air Compressor (14 H.P.) oo
. Screw, Hex. Hd. Cap 5/16-18NC X 5/8 ......cccccceeviiiininnnenn.
. Washer, LOCK 5/16 Std. ........c.cieeeiiiiiiieeiiieee e
. 90° Cord Grip Connector (.500-.625) ......cccccccvreeriiineeennnnn
. Electrical Cord (#14-4 ConduUCOr) .......cccceeeviiereerniinreennnne,

168156
168614
198026
199323
016160
197218

. SEIVICE TEE (BraSS) ...eeeeeiieiiiiiiiiiiieiaeeeeeiiiieee e

17

CODE NO. C-9-72

UNITS PER
ASS'Y.

>

= w w Rl

P ADNRR



NEW DRG.
S.C.L. 9-24-97
[ REVISIONS |
S.C.L. 2-25-04
S.C.L. 2-11-08
3 4 X5
| g ;
B
©® @
10
[ 1
#020045 - BRACKET
FOR SIDE MOUNTING
12

(179

) —— _4_\—/
hid

DISC CUTTER ASSEMBLY

J

O

O

C-10-2 CM-9-1 Z-9-4 PRINTED IN U.SA.
18



CODE NO. C-10-2
CM-9-1
7-9-4

DISC CUTTER ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 402080 Disc Cutter Assembly (Rear Mounted)
Ref. 040044 Disc Cutter Assembly (Side Mounted)
1 039019 . Bracket (Rear Mounted) .........cccveeiieieeiiiiiiieee e 1
020045 . Bracket (Side Mounted) ........ccccveiiiiiiiiiiiiee e 1
2 004276 . Spring Pin (Rear Mounted) ..........ocevieiiiiieeiiiiie e siee e 1
004275 . Spring Pin (Side Mounted) ..........cooiiiiiiiiiiieee e 1
3 35-003400 . RAdIUS A ClAMP ..o 1
4 198046 . Screw, Hex. Hd. Cap 3/8-16NC X 1 ....ccociiiiiieiiiee e 2
5 199325 Washer, LOCK 3/8 StA. .....cooiiiiiiiiiieee et 2
6 219409 . Adjustment Rod (w/ #202383 ADNESIVE) .......ccooviiiiiiiiiiiiiiiiiiiiieeeeee, 1
7 35-003399 CRAIUS AMM e 1
8 5-015109 . AdJUSTMENT HOUSING ...ttt 1
9 004261 CSPIING PN e 1
10 198046 . Screw, Hex. Hd. Cap 3/8-16NC X 1 ....ccovieiiiiiiiiee e 1
11 199325 Washer, LOCK 3/8 StA. ....coooiiiiiiiiiiieee et 1
12 35-003402 . Center PiN Clam ......ueeiiiiiiiie et 1
13 5-015412 CAIUSTMENT WHEEI ... 1
14 35-003401 . Center Adjusting TUDE ......oooiiiii e 1
15 5-015415 CCRNLET PN o e 1
16 198029 . Screw, Hex. Hd. Cap 5/16-18NC X 1 ....ccceiiiiiiiiiie e 1
17 199323 . Washer, LOCK 5/16 Std. ......ccoiueeiiiiieiiiieiie et 1

Following Not Shown and Used For Mounting to the Post:

198029 . Screw, Hex. Hd. Cap 5/16-18NC x 1 (Rear Mounted) ...........cccccevvvneeen. 2
198031 . Screw, Hex. Hd. Cap 5/16-18NC x 1-1/2 (Side Mounted) .............c....... 2
199262 . Washer, Flat 5/16 S.A.E. Std. ......ccovviiiiiiiiiiee e 2
199323 .Washer, LOCK 5/16 Std. ........oovvviiiiiiiiieeieeee e eeaaaan 2
131797 CCIOth BAG oo 1
34-020308 Wrench (If SUPPIEd) oo 1

19



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 4-4-07

S.C.L. 2-25-08

S.C.L.4-10-09

NOTE: BEFORE SERIAL #573-04105 ON 2013-V5 ONLY,
ORDER #221755 - LOWER BANDWHEEL AND
SHAFT SERVICE KIT TO REPLACE THE
FLANGE BEARING AND/OR SHAFT.

o ©

@ MODEL FIRST MACH. LAST MACH.

3613-V5 569-04101
2013-V5 573-04101

DRIVE ASSEMBLY

C-5-130 PRINTED IN U.SA.
20



CODE NO. C-5-130

DRIVE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 218336 Drive Assembly
1 198096 . Screw, Hex. Hd. Cap 7/16-14ANC X 1-1/2 .....oooiiiiiiiiiiiiiiiee e 8
2 199333 . Washer, LOCK 7/16 Std. .......oooviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeseeeeeeeeaeesssessssssssessennnes 8
3 170498 . Flange Cartridge Bearing ........cccuuviieeeiiiiiiiiiiie e seiiiieee e e e e s siaveeee e e e e s snnnnns 1
4 133570 TS 01Ty T 00 U RPRRS AR
5 133571 B T (00 ) P AR
6 133572 - SHIM (L0L0) Leiiiiiiiieee e e e e e e aane AR
7 133573 TS 01100 T L0210 ) PSRN AR.
8 260380 CDOWEI PN ettt aaararararanaa———_ 2
9 016664 . Brush Holder Weldment ...t 1
10 016684 CWREEI BIUSK ..ottt e e e aaaaesraaaaaraaaaraae 1
11 199020 . Screw, Pan Hd. Mach. 1/4-20NC X 1/2 ... 2
12 35-001775 B 1T Ty 11 o 2
13 198282 . Screw, Soc. Hd. Cap 3/8-16NC X 1-3/4 ......uviviiiieiiiiiiiiiiee e 4
14 002689 L OIESEAI ..t ————————————————————————————————————————————_, 1
15 199140 CNUE, HEX. JAM 3/4-10NC ..ot e e e e 1
16 199378 . Washer, Lock 3/4 Shakeproof EXL. ........ccccuviiiiiiiiiiiiiieeeiieee e 1
17 199268 . Washer, Flat 3/4 S.AE. StA. ...oooviiiiiiiiiiiieeiieeeeieeeeeee e eeeeee e reaerreeanaee 1
18 039712 . Bandwheel Assembly (Lower) (See Detail) .........cccovriviieeeieiiiiiiiieee e 1
19 5-004604 1Y To o [ U =Y USRS 1
20 133316 Yo Tt =Y (0 0 < ) PSSR A.R.
21 133317 . SPACET ((028/.032) ...veiiiiiie et A.R.
22 133318 e SPACET ((1271.143) oot A.R.
23 421049 ST ettt a—————————————————— 1
24 221378 LBl BEANNG et 1
25 421019 . Bearing HOUSING ....coouiiiiiiieee et 1
26 198031 . Screw, Hex. Hd. Cap 5/16-18NC X 1-1/2 .....ccvviiiiiiiiiiiieeeeeeeciiieee e 4
27 199323 L WaASheEr, LOCK 5/16 SHA. ..oeeeieieeeeeeeee e e e e e e e nee 4
28 209500 B = | PP PPPPPPPRt 1
29 220218  MOLOE PUIIEY ittt e s a e e anne 1
30 015619 7o) ol €] ¢ o JOTo] o1 0= Tox (o (RS PPSPRN: 1
31 014480 CFIange WAShEr ..o 1
32 015607 B = To T o 1 1N | PP PPPPPPPPPPRt 1
33 198046 . Screw, Hex. Hd. Cap 3/8-16NC X 1 ..cccceeiiiiiiiieeeeeeiiiiiiiee e e sivvieee e e 2
34 199325 CWaASheEr, LOCK 3/8 SO, ..ot 2
35 199264 .Washer, Flat 3/8 S.AE. Std. ... 2
36 199126 CNUE, HEX. 3/8-16NC ...ttt eeesesesaseeenneees 2
37 518413 . Base Plate WeIdMENL .........oviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeveeeeeeeeeeeeessssssesseeseeees 1
38 198044 . Screw, Hex. Hd. Cap 3/8-16NC X 3/4 ....ccuvvriieeee e 2
39 199325 L Washer, LOCK 3/8 StA. ...ouueiiiiiie it eaa s 2
40 199264 . Washer, Flat 3/8 S.AE. StA. ....oovviiiiiiiiiiiieiiiieiieeeeeeeeee e eeeeereeeereraereeaee 2
41 198046 . Screw, Hex. Hd. Cap 3/8-16NC X 1 ...cccoviiiiiiiieeeeeeiiiiiiee e e e csiivveee e e e e 4
42 199325 CWAShEr, LOCK 3/8 StO. ..oveieeeeiee ettt et e e e e 4
43 199264 . Washer, Flat 3/8 S.A.E. StA. .....covviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeseeeeeeeeeererereernenne 4
44 199126 CNUE, HEX. 3/8-16NC ..ottt aeeessesesaeeeeeeeees 4
45 221346 B = 1= Tox (4 (1Y o) (o SRR UPUURPPPPRPRRRPPRRt 1

221347 . Electric Motor (575V ONIY) ....euiiiiiiieieeeee e 1

1011982 . Electric Motor (380V, 60 HZ ONlY) ...cooeiiiiiiiiiiiiieeeeeiiiieee e 1
46 418048 . Bearing Housing Weldment ............cooiiiiiiiiiiiei e 1
47 133570 - SHIM (L005) ..iiieiiiie e e e e e e e e e e e e aane AR
48 133571 B T (00 ) SR AR
49 133572 TS 0110 T L0 0 ) PP P TUPPRTN AR
50 133573 - SHIM ((020) .eiiiiiiiiee e e e e e e e anae AR
51 113384 TS 10 T 002 SR EPRS AR
52 7-001345 B = VSRS 1
53 220219 CPUIIBY e ane 1

21



NEW DRG.

S.C.L.10-15-11
REVISIONS

SHIFT LEVER LOCK ASSEMBLY

.
Q) @) @ @ (10 :

o ;ﬂn‘/

| p—

MODEL FIRST MACH. LAST MACH.

2013-V5 572-04101
3613-V5 569-04101

DRIVE ASSEMBLY
(WITH TRANSMISSION)

C-5-134 PRINTED IN U.SA.
22



CODE NO. C-5-134

DRIVE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 211859 Drive Assembly
1 506827 . Transmission Assembly (S€€ DEetall) ......ccccuiveriiireiiiie e 1
2 133570 . ShIm (L005) ...ooeviiiiiiricieee e AR.
3 133571 . Shim (.008) ....cccoeviiieiieeiieeiiene AR
4 133572 . Shim (.020) .eoveeeeeeeeeeeeeeen, AR
5 133573 . Shim (.020) ...eeevieiieiiceeeee AR.
6 260380 . DowWel Pin ..o 2
7 016664 . Brush Holder Weldment ............ 1
8 016684 . Wheel Brush .......ccccoooeveiiiiieiie e 1
9 199020 . Screw, Pan Hd. Mach. 1/4-20NC x 1/2 .. 2
10 133316 . Spacer (.014/.016) ......cccccevvreririiieninene AR.
11 133317  SPACET (L028/.032) .iieiiiie ittt b et e et e e ree e beenre e e teenreean AR.
12 133318 c SPACET ((127/.143) eeeeeeieie ettt — et e et e e bt e e nra e e ntaeeannrraes A.R.
13 199140 . Nut, Hex. Jam 3/4-10NC .........ccccocuene 1
14 199378 . Washer, Lock 3/4 Shakeproof Ext. ..... 1
15 199268 . Washer, Flat 3/4 S.A.E. Std. ............... 1
16 039712 . Bandwheel Assembly (See Detall) ...... 1
17 5-004604 . WOoodruff K&Y ......ovvevieeecieee e 1
18 198031 . Screw, Hex. Hd. Cap 5/16-18NC x 1-1/2 ...... 4
19 199323 . Washer, Lock 5/16 Std. ..........c.ccvvueeeennn 4
20 198236 . Screw, Soc. Hd. Cap 1/4-20NC x 1/2 .... 2
21 199321 . Washer, Lock 1/4 Std. .........cccocvevvinenenns 2
22 315179 . Shift Arm Mounting BracCket ...........oooiiiiiiiiiie e 1
23 172399 CAGAPLIOT i 1
24 174055 . Screw, Soc. Hd. Shoulder 1/4-20NC x 3/8 .... 1
25 120796 . Screw, Soc. Hd. Shoulder 1/4-20NC x 3/8 .... 1
26 199321 . Washer, LoCk 1/4 Std. .......ccccoevveviiiieniiiiniens 1
27 199176 . Nut, Hex. 1/4-20NC ................... 1
28 314674 L Shift LEVET v 1
29 207684 . Shift Lever Lock Assembly (Manual) (See Detail) 1

315351 . Shift Lock Assembly (110/120V, 50/60Hz) (Electrical) (Optional) (See Detalil) .................... 1
30 220219 . Pulley 1
31 7-001345 Key 1
32 209500 . Timing Belt 1
33 198046 . Screw, HexX. Hd. €Cap 3/8-L16NC X 1 ....ccciiiiiieiiiiiiieiiee sttt 4
34 199325 . Washer, Lock 3/8 Std. .........ccceeveernenne 4
35 199264 . Wahser, Flat 3/8 S.A.E. Std. ..... 4
36 199126 . Nut, Hex. 3/8-16NC ........ccccccvevierieenen, 4
37 198044 . Screw, Hex. Hd. Cap 3/8-16NC x 3/4 .... 3
38 199325 . Washer, Lock 3/8 Std. .........cceevevveenennn. 3
39 199264 .Washer, Flat 3/8 S.A.E. Std. .....ooooiiiiii 3
40 518413 . Base Plate WEIAMENT ........ooiiiiieiiiee et e e st e e s e e enee e e snnne e e nneeeennneeens 1
41 198046 . Screw, Hex. Hd. Cap 3/8-16NC x 1 .... 2
42 199325 . Washer, Lock 3/8 Std. ............cceeeeeee. 2
43 199264 .Washer, Flat 3/8 S.A.E. Std. .....ooooiiiiiii 2
44 199126 CINUE, HEX. BI8-LONC ...ttt b ettt et nn e e nnn e reas 2
45 015619 . Cord Grip Connector .... 1
46 014480 . Flange Washer .........cccoocvvviiiniiiicnnn, 1
47 015607 .Bond NUt e 1
48 220218 . Motor PUlleY ......covvviieeeiiiee e 1
49 221346 . Electric Motor .........ccccccevvinniene 1

221347 . Electric Motor (575V ONIY) ....oiiiiiiieiiiie it 1
Ref. 207684 . Shift Lever Lock Assembly (Manual)
1 198368 .. Screw, Button Hd. SOC. 1/4-20NC X 3/4 .....cooiiiiiiiiteet et 1
2 199260 Lo Washer, Flat 1/4 S.AE. StA. e e 1
3 320835 .. Slide Plate and Pin WEIAMENT .........cueiiiiiie et see e sae e esee e e e saneee s 1
4 014910 .. ThUMDBSCIrew ......ooovviieeiee e 1
5 198321 .. Screw, Button Hd. Soc. #10-24NC x 3/8 ..... 1
6 207682 .. Spring Support Bracket .............ccccoeveiinens 1
7 199260 .. Washer, Flat 1/4 S.A.E. Std. ... 1
8 134024 .. Compression Spring ................ 1
9 016809 .. Self-Locking NUE 5/16-18NC .......ooiiiiiiriiiiieiie ettt 1
10 100902 .. Self-Locking NUL 1/4-20NC ......ccuiiiiiiiiie e 1



SCL 54 gt 19Y17Y15)Y13)11
Serers 18Y16Y44Y12
S.C.L. 2-28-08
S.C.L. 9-9-09
- : (10
E— I
"D ggy o |
e} ‘ OPTIONAL

MODEL FIRST MACH. LAST MACH.

3613-V3 568-04101
3613-V5 569-04101

ELECTRICAL ASSEMBLY

C - 6 - 26 PRINTED IN U.S.A.
24



INDEX

PART
NO.

215624
199683
222553
215619
221854
221855
198210
198220
197332
220670
215624
199683
199273
222553
215619
221854
221855
198210
198220
197332
009955
198346

198349
176528
009955
198346
135106
201688
197332

135106
014545
014411
019543
197156
201688
197332
201687
197218
198027
199323
014545
014411
019543
197156

CODE NO.

ELECTRICAL ASSEMBLY

DESCRIPTION

Electrical Assembly

. Limit Switch (Door Interlock) .......cccccceeerinns
. Screw, Soc. Hd. Cap #6-32NC x 1-1/4 .........
. Shim (10 Ga.) (Limit Switch) .......ccccccceriinns
. Cord Grip Connector (.236-.472) ...........cccuu.
. Mounting Bracket .......cccccccciviiiiiiiiieee e,
. Shim ((032) oo
. Screw, Soc. Hd. Cap #8-32NC x 3/8 ............
. Screw, Soc. Hd. Cap #10-24NC x 1/2 ..........
. Electrical Cord (#18-2 Conductor) ................
. Worklamp Assembly (Optional) (See Detail)
. Limit Switch (Door Interlock) .......cccccceeerinnns
. Screw, Soc. Hd. Cap #6-32NC x 1-1/4 .........
. Washer, Flat #6 S.A.E. Std. .......coovvevivvnnn
. Shim (10 Ga.) (Limit Switch) .......ccccccceeriinns
. Cord Grip Connector (.236-.472) ...........ccuu.
. Mounting Bracket .........ccccccceeiiiiiiiiiiiiieee e
- Shim ((032) oo
. Screw, Soc. Hd. Cap #8-32NC x 3/8 ............
. Screw, Soc. Hd. Cap #10-24NC x 1/2 ..........
. Electrical Cord (#18-2 Conductor) ................
CHOSE ClIP e
. Screw, Button Hd. Soc. #8-32NC x 3/8 ........
. Pushbutton Box Assembly (See Detall) .......
. Screw, Button Hd. Soc. 1/4-20NC x 1/2 .......
. Label (Electrical Hazard) ........c.ccccocovvernnnnnn.
CHOSE ClIP v
. Screw, Button Hd. Soc. #8-32NC x 3/8 ........
Hole Seal ...
. Cord Grip Connector (.200-.394) ..................
. Electrical Cord (#18-2 Conductor) ................
. Electrical Control Box Assembly (See Detail)
LHole Seal ...,

. Sealtite CONNECION ....oooviiiiiiiiieeeeeeeee ettt aaaaaees
CFIAaNgE WASKET ...
CBONA NUL
. Sealtite Conduit /2 1.D. coooovviiiiiieeeeeeeeeeeeeeeeee s

. Cord Grip Connector (.200-.394) ..................
. Electrical Cord (#18-2 Conductor) ................
. Cord Grip Connector (.545-.709) ............cu..
. Electrical Cord (#14-4 Conductor) ................
. Screw, Hex. Hd. Cap 5/16-18NC x 3/4 .........
. Washer, Lock 5/16 Std. .......cceveveviveeeiiinenes
. Sealtite Connector (Buttwelder Option) ........
. Flange Washer (Buttwelder Option) .............
. Bond Nut (Buttwelder Option) ........cccccceeennns
. Sealtite Conduit 1/2 I.D. (Buttwelder Option)

25

C-6-26

UNITS PER
ASS'Y.

: > : > > > > > >
DNNNAREGNGEZNNNRRGNRRN R AR RN GARR NN AN GO E

>

> >

>



NEW DRG.
S.C.L.7-21-04

REVISIONS

S.C.L.9-1-06

S.C.L. 2-28-08
S.C.L. 9-9-09 A

S.C.L.9-30-11 evo evo

$

é@ /‘; ----- f \

, L\ N\ @
ddod 0 bobo®

(4546) @47) (48)a9) (50)51

B

o) [ToloYoJolo @
i

22
—lo ;o E EDCTJT o OEEE
-EE-HeEEEE 2 o

O O
9]0, ololo]o]o =

FOR 575V MACHINES

MODEL FIRST MACH. LAST MACH.
3613-V5 569-04101

ELECTRICAL CONTROL BOX ASSEMBLY

C-6-28 PRINTED IN U.SA.
26



INDEX PART
NO. NO.
Ref.
1 208728
2 207786
219330
224008
3 208719
4 107777
5 319088
319087
217752
6 199202
7 199348
8 169674
9 200618
10 1007405
11 420355
12 420371
420370
420369
13 220650
220648
14* 1007434
15* 1007434
16* 1007434
17 199126
18 199325
19 320740
20 141639
21 169674
22 200615
23 200617
24 200618
25 208716
26 520141
27 207525
28 207523
29 204153
30 204151
31 200618
32 200615
33 200617
34 220233
35 220234
36 207200
37 169674
38 197208
39 197210
40 221312
39 1007741
1007742
223741
206146

ELECTRICAL CONTROL BOX ASSEMBLY

DESCRIPTION UNITS PER
ASS'Y.

Electrical Control Box Assembly
. Mounting Bracket ..........c..cccvevivirininnenn. 2
. Resistor (40 Ohm) (208V, 220V, 230V) 1
. Resistor (160 Ohm) (400V, 460V) ........ 1
. Resistor (200 Ohm) (575V) ........... e 1
. Resistor Cover .........cccceeenee 1
. Plastic Push Rivet ...... e 2
. Transformer (208V) .......cccccevcieniennenns 1
. Transformer (220V, 230V, 460V, 575V) 1
. Transformer (400V) ......ccccoevieeneennenns 1
. Nut, Hex. M5-0.8 e 4
. Washer, Lock M5 .......ccccooiiiiiiiiininenn. 4
. Mounting Channel ...........c.cccccveiiinenn. A.R.
CENd SEOP e 3
. Circuit Breaker (Buttwelder Option) ..... 1
. Circuit Breaker .........ccoooveeiiieeniiieennn. 1
. Circuit Breaker (208V, 220V, 230V) .... 1
. Circuit Breaker (400V) .....ccoceevevveernnnn. 1
. Circuit Breaker (460V) .......cccccovvveennnne. 1
. Motor Starter Protector (208V, 220V,

230V) i 1
. Motor Starter Protector (400V, 460V) .. 1
. Disconnect SWitch ........c.ccceeviveeiiieenn. 1
. Disconnect Switch Shaft ...................... 1
. Disconnect Switch Handle ... 1
. Nut, Hex. 3/8-16NC ......... 4
. Washer, Lock 3/8 Std. ..... 4
. Grounding Bus .............. 1
. Wire Terminal Lug .. e 1
. Mounting Channel ...........c.ccccccveviinene AR.
. Terminal BIOCK .......cooveeiiiiiiiiiiiicee 12
. End Section 2
CENd Stop e 2
. Terminal Block Marker Set .................. A.R.
. Control Panel .......ccccoveviiieniiiiiciies 1
. Rivet NUt M6-1.0 .....oooiiiiiiiiiciecee 2
. Screw, Hex. Hd. Slotted M6-1.0x 20 ... 2
. Nylon Washer 2
. Retainer ........... 2
.End Stop ............. 3
. Terminal Block 3
. End Section ... 1
. Control Relay (575V Only) (If Supplied) 1
. Suppressor (575V Only) (If Supplied)... 1
. Control Relay .......ccveeviiiieiiiieeieeee, 1
. Mounting Channel ... AR
. 1" Wiring Channel ... AR
. 1" Wiring Channel Cover ..................... AR
. Dynamic Brake Module (575V Only)

(If Supplied) ....cooeviiiiie 1
. Variable Speed Controller (208V, 220V,

230V) i 1
. Variable Speed Controller (400V, 460V) 1
. Variable Speed Controller (575V) ........ 1
. Line Reactor (575V Only) (If Supplied). 1

27

CODE NO. C-6-28
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
42 517348 . Enclosure Weldment .........ccccocveeeenen. 1
43 203925 . Gasket StHP veveiieeeiee e AR.
44 221382 . Fuse/Overload Schedule ..................... 1
For 575V Machines:
45 215212 .Fuse BIOCK ......cocevviiiiiieeee 2
46 203614 . Fuse (8 Amp) e 2
47 420355 . Circuit Breaker ........cccocvvcieviiniiennenns 1
48 215212 . Fuse BIOCK ...c.voiiieiiieeee e 2
49 206701 . Fuse (.5 Amp) 2
50 215213 . Fuse Block .......... e 1
51 203613 . Fuse (10 AMP) .ooeeiiieiceeee 3
Following Not Shown:
1003427 . U.L. Label .cccoooviiiiiiiicceeee 1
1012541 . Label (Machine Specifications) e 1
197420 . Wire, #10 Black (19 Strand) .......... .. AR.
197325 . Wire, #16 White (19 Strand) ... . AR,
197197 . Wire, #16 Red (19 Strand) ................... AR.
197343 . Wire, #16 Green/Yellow (19 Strand) .... A.R.
220945 . Wire Terminal Locking Fork ................. 10
203722 . Ground I.D. Shrink Tube .........c.cccccueene AR.

*NOTE: Before Serial #569-09103:
Order Disconnect Switch Service Kit - #1007668.
Otherwise, Use Part Numbers Listed.



NEW DRG.
S.C.L.7-8-04

REVISIONS

S.C.L. 9-1-06

S.C.L. 2-27-08

S.C.L. 9-9-09

MODEL FIRST MACH. LAST MACH.

3613-1  577-04101
3613-V3 568-04101
3613-V5 569-04101
3612-VH 570-04101

EXTRA WORK HEIGHT ASSEMBLY

C-2-121 CM-2-134 PRINTED IN U.SA.
28



CODE NO. C-2-121

CM-2-134
EXTRA WORK HEIGHT ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 221234 19" Work Height Assembly (3619-1, 3619-V3, 3619-V5)
Ref. 221195 18" Work Height Assembly (3618-VH)
Ref. 221235 25" Work Height Assembly (3625-1, 3625-V3, 3625-V5)
Ref. 221196 24" Work Height Assembly (3624-VH)
Ref. 221236 31" Work Height Assembly (3631-1, 3631-V3, 3631-V5)
Ref. 221197 30" Work Height Assembly (3630-VH)
1 521631 . Frame Weldment (18" and 19" Work Heights) .........ccccovvieieiiiiiecnninnen. 1
521632 . Frame Weldment (24" and 25" Work Heights) .........ccccoeieveiniiieeinnnen. 1
521633 . Frame Weldment (30" and 31" Work Heights) ........cccccoviveiiiniiinenninnen. 1
2 420983 . Door Weldment (18” and 19" Work HeightS) ........ccccccoviiiiiiiiieeeiiinnen, 1
521638 . Door Weldment (24” and 25" Work HeightS) .........cccccoviiiiiiiiieeeninnen, 1
521639 . Door Weldment (30” and 31" Work HeightS) ........ccccccoviiiiiiiiiieeeniinen, 1
3 199299 . Screw, Hex. Hd. Self-Drill M4.8 X 13 .....uiieiieeiieiee e, A.R.
4 420959 B oo T gAY/ Y o[ 1T o | PP 1
5 199299 . Screw, Hex. Hd. Self-Drill M4.8 X 13 .....uiiiiieiiieiee e, 6
6 506149 . Auxiliary Post Support Assembly (Work Heights Over 19") (See Detail) 1
7 326507 . Post Screw Cover Weldment (Work Heights Over 19") .......ccccccevvnneee. 1
8 198007 . Screw, Hex. Hd. Cap 1/4-20NC X 5/8 .....cccvveeiieeiiiiiiiiieeeee e 4
9 199321 . Washer, LOCK 1/4 STA. ..u..eiiiiiieeeee e eeaees 4
10 199115 INUL, HEX. L/4-20NC .ottt st 4
11 407860 . Post Elevating Handwheel Assembly (18" and 19" Work Heights)
(SEE DELAII) .oeiiiiiieee it 1
407729 . Post Elevating Handwheel Assembly (24" and 25" Work Heights)
(SEE DELAII) .oeeiitiiiee ittt 1
407618 . Post Elevating Handwheel Assembly (30" and 31" Work Heights)
(SEE DELAII) .eeiiiieiiiee ittt 1
12 220671 . Worklamp Assembly (Optional) (See Detail) ........ccccevvieiiiiniiinenninnen. 1
13 306436 . Saw Band Guard Assembly (18" and 19" Work Heights) .................... 1
306312 . Saw Band Guard Assembly (24" and 25" Work Heights) .................... 1
305508 . Saw Band Guard Assembly (30" and 31" Work Heights) .........cc......... 1
316926 .. Guard Weldment (18" and 19" Work Heights) ........ccccocevivniiiiinninnn. 1
316927 .. Guard Weldment (24" and 25" Work Heights) ........ccccooviiniiinnnnnnn. 1
316923 .. Guard Weldment (30" and 31" Work Heights) ........cccociviiiiinnnnnnn. 1
316934 . GUArd SHAE COVET oo 1
133372 2 TRUMD SCrEW ..o 1
14 105304 . Spring Pin (Work Heights Up To 25" ONly) .......ccooovviieeeeee e, 1
004269 . Spring Pin (30” and 31" Work Heights Only) ........cccccceeeiviiiiiiiiieeeeeenn, 1
15* 325695 . Guard Slide (POSt) (6-5/8") ...uuvveeiiiiee it 1
* 325696 . Guard Slide (POst) (12-5/8") ..uuueeiieeee e e e 1
* 325697 . Guard Slide (POst) (18-5/8") ...uuiiiieeeiiiiiiiiiiiie e 1
16 133372 THUMD SCIEW . 2
17 221229 . Saw Band (Super Silencer) (18" and 19" Work Heights) ...........ccccee.... 1
221230 . Saw Band (Super Silencer) (24" and 25" Work Heights) ...........ccccc...... 1
221231 . Saw Band (Super Silencer) (30" and 31" Work Heights) ..........cccccueee. 1

*NOTE: Use These Interchangeable Guard Slides When Applicable.
Use The Guard Slide That Will Cover Exposed Saw Band Completely.

29



3T

GLIDE TABLE ASSEMBLY

C-3-46



INDEX
NO.
Ref.
Ref.

A OWN

26

27

28
29
30
31
32
33
34
35
36
37

38
39

PART
NO.
208104
220893
208103
220880
198346
316903
514113
521541
208038
208036
198031
199323
35-000516
321271
198046
199325
208041
208102
198238
320999
325833
208038
208035
198031
199323
198295
199327
198441
198238
208037
220874
418051
325872
209106
220889
199811
004599
418419
198044
199264
198046
199264
14-00473
198293
517672
521540
198046
199325

CODE NO.

GLIDE TABLE ASSEMBLY

DESCRIPTION

Glide Table Assembly (12" Stroke)
Glide Table Assembly (18" Stroke)
. Stop Plate (12" SrOKE) .....veeeeiiieieee e
. Stop Plate (18" SIrOKE) ....ceeiiviiiiiiiiieee e
. Screw, Button Hd. Soc. #8-32NC X 3/8 .....uvoviiiiiiiieeieieeeeeeeeee e
.Center Plate (OVaAl) ...oooiueiiiiiiiiee e
L Table (12" SrOKE) ..veeiiiiiiiie it
. Table Weldment (18" StroKe) .......ceveeiiiiiiiiiiiiieceee e
L GUIE WREEI e,
. Bushing Adaptor (L.H. Sid€) ........cccceeiiiiiiiiiieeeeeee e
. Screw, Hex. Hd. Cap 5/16-18NC X 1-1/2 .....ccovvviiiiiieeie e
. Washer, LOCK 5/16 Std. ........ooevvvviiiii e
CDOWEL PN
. LOWEr POSt BIOCK ....cooiiiiiieieieieee e
. Screw, Hex. Hd. Cap 3/8-16NC X 1 ...ccccvvieiieeeeiiiiieeee e
. Washer, LOCK 3/8 Std. ......ccoiiiiiiiiiiiiei i
. Thumbscrew Weldment ...
CLANYANA oo —————
. Screw, Soc. Hd. Cap 1/4-20NC X 5/8 ....ccccvvvveeeeee e
. ENd Bar (12" SroKE) ..eevveeeiieciieieiei e
. End Bar Weldment (18" Stroke) .......cccccvvereeieeeiiiiiiieeeee e sieeeeeee
L GUIdE WREEI .o
. Adjustable Bushing Adaptor (R.H. Sid€) ........c.eeecvvvivveeeeiiiiiiiieeenn,
. Screw, Hex. Hd. Cap 5/16-18NC X 1-1/2 .....ccevveeviiiiiiiiieeeeee e
. Washer, LOCK 5/16 Std. ........ccoueeiiiiiiiiiiiiiee et seee e sieee e
. Screw, Soc. Hd. Cap 1/2-13NC X 1-1/2 ...ccvevvveeeeeiiiiiieeeeee e
Washer, LOCK 1/2 StA. .....ooiiiiiiieiiiiiiee e
. Screw, Soc. Set 5/16-18NC X 1-1/4 .....cooceeiiiiiiiieeiiiiee e
. Screw, Soc. Hd. Cap 1/4-20NC X 5/8 .....ccccvvieeeeeeiiiiciieeeeee e
B I = (o 2 1 (0] (=) IS
L Track (18" StroKe) ...vvveeeieeeii i
. Roller Support Weldment (12" Stroke) .....cccccccevveiviveeieeeeieiiiiineeenn,
. Glide Table Plate (18" Stroke) .........cccccrrieieeeeiiiiiiiieee e seivnaeeeees
. Stop BIOCK (12" StroKE) ...ccoooiiiiieeeee e
. Stop BIOCK (18" StroKE) ...ccccoeeiiiiiieie e
. Screw, Button Hd. Soc. 1/4-20NC X 1-1/2 .......covveveeeieieiiiiiiiiieeeeeeeeens
.Front Table Clamp .....oooviiiiii e
.Glide Table Handle ...
. Screw, Hex. Hd. Cap 3/8-16NC X 3/4 ....ccevvveiiieeeeeeeeeeee e
. Washer, Flat 3/8 S.AE. Std. ...oovvviiiiiiieeeee e
. Screw, Hex. Hd. Cap 3/8-16NC X 1 ..o
. Washer, Flat 3/8 S.AE. Std. ...oovvviiiiiiieeeee e
CDOWEL PN
. Screw, Soc. Hd. Cap 1/2-13NC X 1 ..ooccvvriiiieee e ciiieeeee e seeeeeeee e
. Table Support Weldment (12" StroKe) .......cccccceerriiieeiniieee e
. Table Support Weldment (18" Stroke) .........cccceeevviiieeiniieee e
. Screw, Hex. Hd. Cap 3/8-16NC X 1 ..o
. Washer, LOCK 3/8 St. .....ciiiiiieeieice e

31

C-3-46

UNITS PER
ASS'Y.

NNRPRPWNNMNNNNRRNRRPPRPNONNERARAROOWOORRPNRRPNNRPNOWWWRRRERRR



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 2-11-08

PPPFPS

/

7 973

MODEL FIRST MACH. LAST MACH.
3613-V3 568-04101
3613-V5 569-04101

2013-V 571-04101
2013-V3 572-04101
2013-V5 573-04101

3613-1 577-04101

HEAD ASSEMBLY

C-2-114 PRINTED IN U.SA.
32



CODE NO. C-2-114

HEAD ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 520279 Head Assembly
1 120627 PN e 1
2 35-009613 . Retaining RING ..ooooiiie e 2
3 004265 S SPIING PN e 2
4 198264 . Screw, Soc. Hd. Cap 5/16-18NC X 2 ....evvviiiieeeeeiiiiiiieeee e e esieeeeee e 3
5 199323 . Washer, LOCK 5/16 Std. ........oovuuuiieeiiiieeeeee e 3
6 198440 . Screw, SOC. Set 5/16-18NC X 1 ...uiiiiiiieiiiee e 3
7 504621 cHEAd CASHNG .oeiiiiiiiiie e 1
8 402598 . Bandwheel Assembly (See Detail) .......cccccvviiiiiiiiiiiiniiiee e, 1
9 415369 . Head Slide WeldmeNnt ..o 1
10 178228 . Screw, Soc. Set 1/4-20NC x 5/8 (Self Locking, Half Dog Point) .......... 2
11 302346 . Wheel Hinge Assembly (See Detalil) ........ccoovueiiiiniiiiiiiiiiee i, 1
12 319429 . Band Tension Screw Sub-AsSSembly .......cccooiiiiiiiiiiiiii e, 1

203548 B o F-T o (o S USRS 1

139123 B T ox (= YUt 1

004261 BT o 1 o T S 1
13 199132 Nut, Hex. Jam 1/2-13NC ..ottt 2
14 004259 ] o 1o T 1 o PR 1
15 199266 . Washer, Flat 1/2 S.A.E. Std. .....cooiiiiiiiiii e 2
16 35-002810 B I TS B 2 T 1 === U] o o 1
17 144062 Y o | R 1
18 319252 CLOCK HANAIE .o s 1
19 5-001506 . Bearing LOCKNUL .......uviiiiiee e e e e e e e e e e 1
20 5-001507 . Bearing LOCKWASNET ........coiiiiee e 1
21 319251 . Tilting Screw Handle (W/StUd) .......cooiiiiiiiiiieee e 1
22 35-008761 B Oto] 10 o] (=110 4 ST o 1 o U 1
23 199267 . Washer, Flat 5/8 S.A.E. Std. .....ccooiiiiiiiiie e 1
24 142250 . Band Tension POINET .......cooiiiiiiiiiiie e 1
25 198001 . Screw, Hex. Hd. Cap #10-24NC X 1/2 ....uveeveeeeiiiiciieeeee e ecveieeeee e 2
26 199320 . Washer, LOCK #10 Std........cooiiiiiieiiiiiie i 2
27 199111 UL, HEX. #L0-2ANC oot 2
28 117737 . Escutcheon (Band Tension) (Inch/ENnglish) ..........cccccvveieeiiiiiiiieee, 1

131424 . Escutcheon (Band Tension) (Metric/International) ........ccccccooevvvineenenn. 1
29 199123 - Nut, HeX. Jam 5/16-18NC .......ooviiiiiiiieiiiiiie ettt 2
30 163080 . Retaining Compound (LOCtIte #271 ) ..ccccvvveeeeeeeeiiiiiieeee e cciieeee e AR.
31* 316925 . Guard Weldment (Standard) ........cccccooeiiiiiiiieee e 1
32 316934 . GUAIA SHAE COVEN ..oeviiiiiiiie ittt e e 1
33 133372 c TRUMD SCIEW ... e 1
34* 216836 . Post Assembly (Standard) (2013-V, 2013-V3, 2013-V5) (See Detalil) . 1

* 221771 . Post Assembly (Standard) (3613-1, 3613-V3, 3613-V5) (See Detalil) .. 1
* 404971 . Post Elevating Handwheel Assembly (Standard - Optional) (See Detail) 1

*NOTE: See Extra Work Height Assembly If Applicable.

Following Not Shown:

148368 . Escutcheon (Post - Raise/Lower) (International) .........cccccevvvieeennnnnen. 1

199396 . Screw, Rd. HA. Drive #2 X 3/16 ..u.eiiiiieeeeceee e 3

33



NEW DRG.
S.C.L.7-8-04

REVISIONS

S.C.L. 2-27-08

S.C.L. 9-9-09

o
Vel [T/

hN

o

WHEL HINGE ASSEMBLY
MODEL FIRST MACH. LAST MACH.

3613-1  577-04101
3613-V3 568-04101
3613-V5 569-04101
3612-VH 570-04101

IDLER BANDWHEEL ASSEMBLY
(THIRD WHEEL)

C - 2 - 120 CM - 2 - 133 PRINTED IN U.S.A.
34



NEW DRG.

S.C.L. 3-17-09
REVISIONS

(3X5) POST

'UPPER DOOR

MODEL

FIRST MACH. LAST MACH.

2012-VH
ZV-3620
3613-V3
3613-V5
3612-VH
2013-V
2013-V3
2013-V5
3613-1
2012-D12

561-03101
565-03101
568-04101
569-04101
570-04101
571-04101
572-04101
573-04101
577-04101
584-08101

LASER LINE GENERATOR ASSEMBLY

C-10-65 CM-10-45 Z-10-33
35

PRINTED IN U.S.A.



CODE NO. C-10-65

CM-10-45
Z-10-33
LASER LINE GENERATOR ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Laser Line Generator Assembly
1 212884 . Label (Caution - LASE) ......cccciiiiiiiee ettt e e 1
2 326740 . Laser Mounting Bracket Weldment ...........ccocvvvviiiiiiieiiiiee e 1
322740 . Laser Mounting Bracket Weldment (ZV-3620 Only) .........cccoccvevevinnenn. 1
3 199923 . Screw, Soc. Hd. Cap MB-1.0 X 10 ....oovvviiiiieeiiiiiiesriiiee e 2
4 199965 WaASher, FIat MB .........oooiiiii e 2
5 199347 WaASher, LOCK MB .......ueiiiiiiiiiieeee et 2
6 222859 cLBSEr COMUSEL ... 1
7 223548 . Laser Line Generator (Red) (24VDC) .....uueiiiieeiiiiiiiiieeeee e 1
8 322650 cLASEr HOIEBT ... 1
9 199993 . Screw, Soc. Hd. Cap MB-1.0 X 20 ...cccoiciveeeiiiiiieeiiiieeessiiee e seee e 2

36



CODE NO. C-2-120

CM-2-133
IDLER BANDWHEEL ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 521622 Idler Bandwheel Assembly (Third Wheel) (Crowned Bandwheels)
Ref. 521623 Idler Bandwheel Assembly (Third Wheel) (Flanged Bandwheels)
1 199142 - Nut, Hex. Jam 3/4-16NF ......cccooiiiiiiieiiee e 3
2 208549 AJUSTADIE SCrEW ... 3
3 198053 . Screw, Hex. Hd. Cap 3/8-16NC X 2-3/4 ......cccevveiiiiiiiiiiiiee e 3
4 199325 - Washer, LOCK 3/8 StA. ......oooiiiiiiiiiiee e 3
5 35-008610 HINGE PN e 1
6 198428 . Screw, SoC. Set 1/4-20NC X 1 ..o 2
7 021547 . Wheel Hinge Assembly (Idler) (See Detail) .........ccccceeiviiiiiiiiiiineinnnn. 1
8 402598 . Bandwheel Assembly (Idler) (Crowned Bandwheels) (See Detail) ...... 1
406558 . Bandwheel Assembly (Idler) (Flanged Bandwheels) (See Detall) ........ 1
9 041264 CBFACKEL . 1
Ref. 021547 . Wheel Hinge Assembly (Idler)
1 199114 . Nut, Hex. Jam 1/4-20NC ..o 1
2 003862 .. Screw, Soc. Set 1/4-20NC X 3/4 (DOg PL.) ..cccvveiiiiiiiieiieeeeeiiee e 1
3 021546 o WRERIHINGE oo 1
4 5-001108 L TilING SCrew KNOD .o 1
5 5-001109 L TIING LOCKNUL e 1
6 5-001506 .. BEAring LOCKNUL ......coiiiiiiie e 1
7 5-001507 .. Bearing LoCKWasher ... 1
8 5-001425 L THING SCIEW .. 1
9 5-001424 o WheEel AXIS STUA ....oeeiiiiiiiiie e 1
10 198451 .. Screw, SocC. Set 3/8-16NC X 3/4 ......oooiiiiiiiiiie e 1

37



NEW DRG.
S.C.L.8-5-04

REVISIONS

S.C.L. 2-27-08

S.C.L. 9-9-09

WELDER MOUNTING
BRACKET ASSEMBLY

GUARD ASSEMBLY
(POINT OF OPERATION) !

- -T

GUARD ASSEMBLY
(CHIP BAFFLE)

MODEL FIRST MACH. LAST MACH.

3613-1  577-04101
3613-V3 568-04101
3613-V5 569-04101
3612-VH 570-04101

MISCELLANEOUS ASSEMBLIES

C-10-64 CM-10-46

38

PRINTED IN U.S.A.



CODE NO. C-10-64

CM-10-46
MISCELLANEOUS ASSEMBLIES

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 221216 Welder Mounting Bracket Assembly (With Optional Buttwelder)
1 172397 BT 1
2 198044 . Screw, Hex. Hd. Cap 3/8-16NC X 3/4 .......ooeiiiiiiieiiiiie e 2
3 199325 Washer, LOCK 3/8 Std. ......oiviiiiiii e 2
4 325921 . Upper Mounting BracCket ...........eeeviieeiiiiiiiiiiceee et eeeee e 1
5 012235 . RUDBDEr GrOMMEL ..o 1
6 198184 . Screw, Hex. Hd. Cap 3/8-16NC X L1......cccviieiiiiiieiiiiee e 2
7 199325 . Washer, LOCK 3/8 Std. .....cooiiiiiiiiiiieee e 2
8 199264 . Washer, Flat 3/8 S.A.E. Std. .....coooiiiiiiiiii e 2
9 199126 CNUE, HEX. 3/8-LONC ..ottt 2
10 325920 . Lower Mounting Bracket ..........cccoocveiiiiiiiiiiiiiiee et 1
11 198044 . Screw, Hex. Hd. Cap 3/8-16NC X 3/4.....cccuuveeiiiiee et 2
12 199325 Washer, LOCK 3/8 Std. ......ooiiiiiiiieiiiiee et 2
13 198044 . Screw, Hex. Hd. Cap 3/8-16NC X 3/4 .....cvvvvieeieeeieiieieei e 2
14 199325 . Washer, LOCK 3/8 St. .....coooeiieeiieee ettt eeeaees 2
15 199264 . Washer, Flat 3/8 S.A.E. Std. .....ccooiiiiiiiiie e 2
16 199126 UL, HEX. 3/8-LONC ..ottt e 2
Ref. 320639 Guard Assembly (Point of Operation) (Optional)
1 213713 . Guard Mounting PIate .........cccviiiiiiiee e 1
2 146046 . Thumb Screw AsSembBIY ........cc.evveiiiiee e 2

131086 c KNOD . ——————— 1

198219 .. Screw, Soc. Hd. Cap #10-24NC X 3/8 ......ccevviiiieeiiiiieeeeiie e 1
2 203546 S PG ET eetteaa 2
3 319337 . Upper Guard (PIexXiglas) ........cccuueeiieieeiiisiieieese e 1
Ref. 221612 Guard Assembly (Chip Baffle)
1 326062 . Side Guard Weldment ... 1
2 133438 CTRUMD SCIEW .. e e e 2
3 164686 . Escutcheon (Remove Guard...) (English) .......cccooiiiiiie, 1

163694 . Escutcheon (Remove Guard...) (International) .........cccccoeeiiiiiiiiiennnnnn. 1
4 326063 BB T To ] G €1 - T (o L USRS 1
5 199299 . Screw, Hex. Hd. Self-Drill M4.8 X 13 ....ovuoiiiiiiiieeeee e, 2

39



NEW DRG.
S.C.L. 7-2-04

REVISIONS
S.C.L.9-1-06
S.C.L.2-27-08
S.C.L. 9-9-09

M.

COOLANT MANIFOLD DETAIL

SEE AIR TABLE ASSEMBLY
(SHOP AIR CONNECTION)
FOR MORE PARTS

MODEL FIRST MACH. LAST MACH.

3613-1  577-04101
3613-V3 568-04101
3613-V5 569-04101

WHEN AIR TABLE IS
ALSO SUPPLIED

MIST COOLANT ASSEMBLY
(AND RELATED ITEMS)

C-8-27
40



INDEX
NO.
Ref.

19

20
21
22
23

24
25

26

PART
NO.
211180
211182
002004
35-006888
008254
178934
201746
008254
203818
319526
201746
197094
115652
198366
303956
199476
136918
197144
104713
038303
038304
307334
311565
172530
172531
172532
172533
172529
197322
172528
108116
5-027507
119910
121061
197140
136893
119912
5-004520
128179

Not Shown:
203271

CODE NO. C-8-27

MIST COOLANT ASSEMBLY
(And Related Items)

DESCRIPTION UNITS PER

ASS'Y.

Mist Coolant Assembly

Mist Coolant Assembly (w/Sliding Air Table Option)

LBarbed INSErt ...
CHOSE CIAaMP oo

. 90° Street EIDOW ......ooiiiiiiei

CBAll VAIVE s

. ClOSE NIPPIE (BIaSS) .eeeiuvveeeeiiiiiieiiiieee ittt

. 90° Street EIDOW ......ooiiiiiiei e

. ANCNOT CONNECLION ..oiiiiiiiiie ittt

. OFifiCe (L038) (BIaSS) «eeeivveeeeiiriiieiiiiiiee s sttt e sttt

. ClOSE NIPPIE (BIaSS) ...ecvvveeeiiiiiieiiiiiie ittt

. Neoprene Hose 11/16 O.D. (BIACK) ......cccceeeiiiiiiiiiiiiiieiiieee e A
 TUDING ClaMIP e

. Screw, Button Hd. Soc. 1/4-20NC X 3/8 .....ccevveeviieeieeeeeeeeeee e
CBFACKEL .o

. Screw, Rd. Hd. Self-Tap 1/4-20NC X 3/4 ....ccceevieeiiiee e

. Bottle ASSEMDIY ..o

. Plastic Tubing 3/8 O.D. (Clear) .....cccceiiiiiiieiiiiie it A
CHOSE ClamMP e

. Coolant Manifold Assembly (Standard) ...........ccccooviiiiniiiiiiniiieeen.

. Coolant Manifold Assembly (19” Work Height) .........cccoooiviiniiiinninnn.

. Coolant Manifold Assembly (25" Work Height) .........cccoooiiiiiiieinninnn.

. Coolant Manifold Assembly (31" Work Height) .........cccoooiiviiniieinninnn.

.. Coolant And Air Hose (Standard) ........ccccovieeeeiiiiieieiieiee e

.. Coolant And Air Hose (19” Work Height) ..o,

.. Coolant And Air Hose (25” Work Height) ...,

.. Coolant And Air Hose (31" Work Height) ...,

e CONNECTION ..ttt e e

... Segmented Hose (Specify Length) .......cccocueeiiiiiiiiiiiiiie e, A
e e NOZZIE e —————————
. 90° Barbed INSEIT ....cooiiiiiiiiiiieie e
.. SIght FEEA VAIVE ...
o MANITOI e
.. Coolant Tube ASSEMDBIY ....ouuiiiii e
... Nylon Tubing .089 O.D. (Cutto Length) ........cccccciiiiivereeiiiiieeeeee,
.. Glue (Meta Grip #3802) ......vveeiieieeeieiiieee e e s s e e e s ssrerrer e e
B T o = = 10 T S
. 90° Street EIDOW ......ooiiieiie e
L Barbed INSEert ...

> >
[EEEEGYEN D N s RPRPRRPRREPERPRERPEN 2 PNEFEWW p PRRPRRRRRER

101 0] 1.2 =] S 1

When Air Table is Also Supplied:

120857

RS <Y Y/ (o SR =TT 1

41



o §ﬂ_ r@%&g
\ |
. c11] \\3>
:5‘\\@
Q | I | / | ]
= A |
L) a ‘ |
= '\

é

1

Liber

i

!

L

MITRE ASSEMBLY
(NO. 2 STANDARD CUT-OFF)

C - 10 - 28 Z - 10 - 6 PRINTED IN U.S.A.
42



CODE NO. C-10-28

Z-10-6
MITRE ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 050419 Mitre Assembly (No. 2 Standard Cut-Off) (20" Table)
Ref. 055290 Mitre Assembly (No. 2 Standard Cut-Off) (24" Table)
Ref. 055305 Mitre Assembly (No. 2 Standard Cut-Off) (26" Table)
Ref. 050511 Mitre Assembly (No. 2 Standard Cut-Off) (30" Table)
1 198423 . Screw, SoC. Set 1/4-20NC X 5/16 ......oveiiiiiiiiiiiie et 1
2 201915 cSEOP COllAr i 1
3 198220 . Screw, Soc. Hd. Cap #10-24NC X 1/2 .....oooiiiiiiiiiiiee e 1
4 003682 . Rear Slide Rod Bracket (20" Table) .....ccccceeviiiiiiiiiiiieiieee e 1
029583 . Rear Slide Rod Bracket (24", 26", 30" Tables) .......cccccvivieiniiieenniinenn, 1
5 198276 . Screw, Soc. Hd. Cap 3/8-16NC x 1/2 (20", 30" Table) .........ccccvevrunnenn. 2
198278 . Screw, Soc. Hd. Cap 3/8-16NC x 3/4 (24", 26" Table) .........ccccceevunneen. 2
34-005414 . Spacer Washer (26" Table ONly) ... 2
6 3-020406 . Slide ROd (20" TAbBIE) ...eeiiiiieiiee ettt 1
4-020401 . Slide RO (24" TabIE) ...eeiiieeiiee e 1
101935 . Slide ROd (26" TAbBIE) ....oiiiiiiiiieiiie et 1
101931 . Slide ROd (30" TABIE) ...eeiiiiieiiieie e 1
7 198276 . Screw, Soc. Hd. Cap 3/8-16NC x 1/2 (20", 30" Tables) .......ccccccevruneenn. 2
198278 . Screw, Soc. Hd. Cap 3/8-16NC x 3/4 (24", 26" Tables) ........ccccccevuneeen. 2
34-005414 . Spacer Washer (26" Table ONly) ... 2
8 003681 . Front Slide Rod Bracket (20" Table) .........ccoviiiiiiiiiiiiiieee, 1
029584 . Front Slide Rod Bracket (24", 26", 30" Tables) ........ccccocvviiniiieinninnen, 1
9 198423 . Screw, SocC. Set 1/4-20NC X 5/16 .....ccoviueiiiiiiiiiieiiiiee e 1
10 050710 . Mitre Sub-Assembly (20", 24" Table) .....c.ccoeviiiiiiiiii 1
055304 . Mitre Sub-Assembly (26" Table) ... 1
050712 . Mitre Sub-Assembly (30" Table) ......ccooiiiiiiiiii e 1
11 34-020410 .. Locking Stud WaSKhEr ........coouiiiiiiiii e 1
12 003677 S 11 o SRR 1
13 004229 e ROINPIN e 1
14 34-020407 . Mitre Head PIVOL .....ooiiiiiiiiiic e 1
15 34-020409 c  PIVOEWAASKNET .o 1
16 003676 c POINTEE e s 1
17 199008 .. Screw, Truss Hd. Mach. #8-32NC X 1/4 ......cooovveeeeeieeeeeeiee e, 2
18 004254 R Lo | I T o 2
19 198236 .. Screw, Soc. Hd. Cap 1/4-20NC X 1/2 ....uuuveiieeeeiiiciiieieee e eeiieeee e 2
20 4-020302 B - 10 o T 38 Lo o SR 1
21 4-020301 .. Mitre Bar (20", 24" TabI€) ......evveieieee e 1
102944 . Mitre Bar (26" TabI€) ....coveeeiieiieeieee e 1
11-020301 . Mitre Bar (30" TabI€) ..ccveeeeiiiieiieeeee e 1
22 003672 . DEOIEE PIAte ... 1
23 199399 .. Screw, RA. HA. Drive #4 X 14 ..ot 4
24 34-017401 L THUMD SCrEW e 1
25 020941 c e MItrE HEAM . 1
26 005131 o HANAWHEED .o 1
27 040598 e SHAE AMM e 1

43



NEW DRG.
S.C.L. 8-25-04

REVISIONS

S.C.L. 2-27-08

S.C.L. 9-9-09

POST ASSEMBLY

C-2-122
44

MODEL FIRST MACH. LAST MACH.

3613-1  577-04101
3613-V3 568-04101
3613-V5 569-04101

PRINTED IN U.S.A.



INDEX
NO.
Ref.
Ref.
Ref.
Ref.

w N

PART
NO.
221771
221772
221773
221774
417400
418468
418780
417630
417394
221761
203548
004261
221762
204850
198280
199325
319741
112328
198698
198459
004282
318807

CODE NO.

POST ASSEMBLY

DESCRIPTION

Post Assembly (Standard)

Post Assembly (19" Work Height)

Post Assembly (25" Work Height)

Post Assembly (31” Work Height)

. P0ost (21.507) (Standard) ........c.ceeeiiiiiieiie e
. Post (32.127) (19" Work Height) .......cooiiiiiiiiie e,
. Post (38.127) (25" Work Height) .......coooiiiiiiii e,
. Post (44.127) (31" Work Height) .......cooiiiiiiiiiiieie e

. Post Slide Casting ..

. Lockscrew Sub-ASSEMDIY .........oviiiiiiiii e

.. Adaptor .................
.. Spring Pin .............
.. Brass Stud ............
. Spring Plunger .......

. Screw, Soc. Hd. Cap 3/8-16NC X 1-1/4 .....covveeieiiiiiiiiiiieee e
. Washer, LOCK 3/8 Std. .....cooeiiiieiiiee et eaaees

. Post Slide Plate ......

. Screw, Soc. Hd. Shoulder 5/16-18NC X 1/2 .......cooeiiieiiiiiiiiieieeeeeeeeinnn,
. Screw, Fill. Hd. Mach. #10-24NC X 1/2 ....uveiiiiiiiieiieeeeeeeeiee e
. Screw, SOC. Set 3/8-24ANF X 1 ...cooooiieiiieeieeeeeeeee e

. Spring Pin ...............

. Guard Stop Bracket

45

C-2-122

UNITS PER
ASS'Y.

PNRANDRDAMRMNRRPRREPRRERRER



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 8-16-06

S.C.L. 4-4-07

S.C.L. 2-11-08

S.C.L.9-9-09

MODEL FIRST MACH. LAST MACH.
2012-VH 561-03101
3613-V3 568-04101
3613-V5 569-04101
O 3612-VH 570-04101
2013-V  571-04101
2013-V3 572-04101
2013-V5 573-04101
3613-1 577-04101
2012-D12 584-08101
2613-V3 589-09101

POST ELEVATING HANDWHEEL ASSEMBLY

C - 2 - 116 CM - 2 - 130 PRINTED IN U.S.A.
46



CODE NO. C-2-116

CM-2-130
POST ELEVATING HANDWHEEL ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 404971 Post Elevating Handwheel Assembly (Standard)
Ref. 407860 Post Elevating Handwheel Assembly (18" and 19” Work Heights)
Ref. 407729 Post Elevating Handwheel Assembly (24" and 25” Work Heights)
Ref. 407618 Post Elevating Handwheel Assembly (30” and 31” Work Heights)
1 198245 . Screw, Soc. Hd. Cap 1/4-20NC X 1-1/2 ...cccocuviiiiiiiiieeiiee e 2
2 199374 . Washer, Lock 1/4 Shakeproof .........cccouiiiiiiiiieiiiie e 2
3 303029 . P0OSt (25.947) (Standard) .......c.ceeeiiiiiieiiiee e 1
306242 . Post (31.94”) (18" and 19” Work HeightS) .......ccccocvveviiiiiiiiiiiece e 1
306243 . Post (37.94”) (24" and 25” Work HeightS) ........cocceiiiiiiiiiinieee e 1
306244 . Post (43.94”) (30" and 31" Work HeightS) ......cccocuviiiiiiiiiiiieeeeiien 1
4 013122 CDOWEI PN s 2
5 198242 . Screw, Soc. Hd. Cap 1/4-20NC X 1 oo 4
6 198576 . Screw, Soc. Set 5/16-18NC X 3/4 (FIat Pt.) ....ccoceeeviiiieeiiie e, 4
7 303030 s GOV e 1
8 142425 . Guard Stop WeldMENT ......cooocuiiiiiiiiiiie e 1
9 198000 . Screw, Hex. Hd. Cap #10-24NC X 3/8 ....ccccvivieiieee et 1
10 199258 . Washer, Lock #10 S.A.E. Std. ...eoiiiiiiieee e 1
11 125566 cBEVEI GRAT ... 1
12 004240 CSPIING PN s 1
13 016063 . Thrust Ball BEANNG ....cooiiiiiiiiiiiiee ittt 1
14 133113 CTUDING s 1
15 404970 CHOUSING e s 1
16 317286 . RetaiNiNg RING .oooiiiiiiiiie e s 1
17 5-013309 C SPAICEN .t a e a e AR.
18 004263 CSPIING PN s 1
19 120922 CBRAKNG . 2
20 216098 CHaNAWhER! ... 1
21 123901 o SR 1
22 004259 S SPING PN s 1
23 198422 . Screw, SocC. Set 1/4-20NC X L/4 ..o 1
24 003971 . COMPIESSION SPHNG cooiiieiiieiiiiiie ettt saaaee s 1
25 140765 CFFICHON PIUG e 1
26 004259 CSPIING PN e 1
27 125567 CBEVEI GRAT ... 1
28 132667 . Shaft (21.88") (Standard) ..........ccccveieiiieiiiiie e 1
143983 . Shaft (27.88") (18" and 19” Work Heights) ........cccccierveveeiiiiiiiieeeeeeen 1
143984 . Shaft (33.88") (24" and 25" Work Heights) ........cccccviveveeiiiiiiiiieeeeeen 1
143985 . Shaft (39.88") (30" and 31" Work Heights) ........cccccveeveveeiiiiiiiieeeeeeen 1
29 132666 CINUE e 1

47



NEW DRG.

S.C.L. 9-18-97
REVISIONS

S.C.L. 2-25-04

S.C.L. 2-11-08

PROTRACTOR WORK STOP
AND
ALIGNING GAGE ASSEMBLY

C-10-42 CM-10-7
48

USED ON T-SLOT TABLES.

PRINTED IN U.S.A.



CODE NO. C-10-42

CM-10-7
PROTRACTOR WORK STOP
and
ALIGNMENT GAGE ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref.* 051495 Protractor Work Stop And Aligning Gage Assembly
1 35-001976 B T Vo [T o o P 1
2 14-000473 cDOWEI PN e 1
3* 025302 CTENUL e 1
4 051496 Y 11 (T g =T Vo SR 1
5 34-017401 CTRUMBNUL e e e 1
6 133971 CKNOD e ———————————————— 2
7* 011635 B 11 o PSP PR 1
8 011633 CPOINIEE e ————— 1
9 198867 . Screw, Rd. Hd. Mach. #10-24NC X 3/8.......cccveeeeiiiiiiiiieieeee e cciivieeeeeaen 2
10 199265 . Washer, Flat 7/16 S.A.E. Std. ...oovvriieiiieee e 1
11 011634 CSNATE s 1
12 35-001614 L Protractor PIate ........ovveeiiiie i 1
13 198867 . Screw, Rd. Hd. Mach. #10-24NC X 3/8 .....ccccoveeieieeiieiciiieeee e 3
*NOTE: For Model 26-HB2
Ref. 054758 Protractor Work Stop And Aligning Gage Assembly
3 029162 CTANUL e 1
7 101118 TS 11 o PSPPSR 1

49



NEW DRG.
S.C.L.7-21-04

REVISIONS

S.C.L.9-1-06

S.C.L. 2-28-08

S.C.L. 9-9-09

FOOT SWITCH
OPTION (3612-VH)
or

LASER LINE
OPTION (3613-V3/V5)

@

BAND MIST
LUBRICATOR
OPTION

MODEL FIRST MACH. LAST MACH.
3613-V3 568-04101

3613-V5 569-04101
3612-VH 570-04101

PUSHBUTTON BOX ASSEMBLY

C-6-23 CM-6-30 PRINTED IN U.SA.
50



CODE NO. C-6-23

CM-6-30
PUSHBUTTON BOX ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 221383 Pushbutton Box Assembly
1 325980 cBACKET PIALE ...eeeieeeeee e 1
2% 325979 . Escutcheon (Standard) ...........cccooiiiiiiiiiiei e 1
326639 . Escutcheon (Foot Switch Option) .........cccceeiiiiiiiiiiiiii e 1
3** 135106 . Hole Seal (Standard) ........coooviiieiiiiieiee e 1
207182 . Selector Switch (3 Position) (Foot Switch Option).........ccccccevivieveinineen. 1
4** 207185 . Contact Block (1-NO) (Foot Switch Option) ..........ccccveviiiiieiiiieee e, 1
5 211501 . Contact Block (2-NC) (Foot Switch Option) ..........ccceveriirireiniieeennieeee. 1
6 135106 . Hole Seal (Standard) .........coocuiiiiiiiiieie e 1
207181 . Selector Switch (2 Position) (Mist Lubricator Option) ..........ccccccveveennnee 1
7 207185 . Contact Block (1-NO) (Mist Lubricator Option) ........ccccccveeeiivieeenniinnenn. 1
8* 223553 . Potentiometer (Mitsubishi VFD) .........ccooiiiiiiiiiiiieee e 1
9 178146 cKNOD e 1
10 531680 . PUShDUION ENCIOSUIE .....oeiiiiiiiiii e 1
11 215267 . GASKEL SHIP et A.R.
12 207171 CRIVEE NUE MB5-0.8 ..o 4
13 207170 . Screw, Hex. Hd. Slotted M5-0.8 X 20 .....uuoieiiiiiiiiiieeieeeeeeeee e, 4
14 204150 . Retaining RING ..coooiiiiie e 4
15 204152 NYION WASHET o 4
16 207191 . Pushbutton Operator (Red MUushroom) ..........cccccoviiiiiinineiniiee e 1
17 207186 . Contact BIOCK (1-NC) .oooiiiiiieiiiiee ettt 1
18 221140 . Double Pushbutton Operator (Red/Green) ........ccccccevvvveeeiniieeenninenn, 1
19 207185 . Contact BIOCK (1-NO) ..ooiiiiiiiiiiiiie e 1
20 207186 . Contact BIOCK (1-NC) oottt 1
21 221385 e SEAIBOOL ...ceiiiiiiii e 1
22 135106 . Hole Seal (3613-V3, 3613-V5) ...ccciiiiiiiiiiiiiie et 1
221140 . Double Pushbutton Operator (Red/Green) (3612-VH Only) ................. 1
23 207185 . Contact Block (1-NO) (3612-VH ONlY) ....covviiiiiiiiiiiieeiieee e 1
24 207186 . Contact Block (1-NC) (3612-VH ONlY) ....oovviiiiiiiiiiiieeeiiieee s 1
25 221385 . Seal Boot (3612-VH ONIY) .oooiiiiiiiiiiiiieiieee e 1
*NOTE: For Machines With Saftronic VFDs:
8 178275  POENIIOMELET ...eiiiiiee e 1
*NOTE: For Machines With Laser Line Generator:
2 1003970 . Escutcheon (Laser Line OPLioN) .......ccoooccvieiiieiee s 1
3 207181 . Selector SWItCh (2 POSItION) .....vvviiiiieeiiccceee e 1
4 207185 . Contact BIOCK (1-NO) ..uvviieiieeiiiiieiee et e e r e e e ee e 1

51



N DRG.
S.C.L.9-19-97
REVISIONS

S.C.L. 2-11-08

RIP FENCE ASSEMBLY

C-10-6 Z-9-5
52



CODE NO. C-10-6

Z-9-5
RIP FENCE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER

NO. NO. ASS'Y.

Ref. 35-000543 Rip Fence Assembly (24" Table)

Ref. 047779 Rip Fence Assembly (26" Table)

Ref. 35-000542 Rip Fence Assembly (30" Table)

1 5-016302 . Clamp Guide (24" and 26" Tables) .......ccccceviiiiiiiiiiiieieee e 1
11-016302 . Clamp Guide (30" TabIE) ....ccoiueiiieiiiiiee e 1

2 198278 . Screw, Soc. Hd. Cap 3/8-16NC X 3/4 .........ocoeciieeeeiie e 2
34-005414 . Spacer Washer (If Supplied) ........ccceeveeiiiiiieee e 2

3 35-005251 . Rip Fence Sub-Assembly (24" Table) .......cccooeeiiiiiiiiiie 1
35-005178 . Rip Fence Sub-Assembly (26" and 30" Table) ........ccccoveveveeiiiciiiieeeeen, 1

4 35-000545 . Clamp (24" TADIE) ...ooeiieiieee e 1
35-000544 .. Clamp (26" and 30" Tables) .....cccocuiiiiiiiiiieiieee e 1

5 198278 .. Screw, Soc. Hd. Cap 3/8-16NC X 3/4 .......ccoccieeeeiiee e 2

6 35-000548 .. Work Guide (24" TabI€) ...ccoiiueiiieiiiiee e 1
35-000546 .. Work Guide (26" and 30" TabIES) ......ccccceveiiiiiieiiiiiee e 1

7 5-016403 . Clamp Bar SCIEW ......oeiviiiiiiieiiieieee ettt a e e e e e 2

8 198425 .. Screw, Soc. Set 1/4-20NC X 1/2 oo 2

9 5-016303 L ClaMP BA& . 1

10 34-006504 S T o [ o O 1o TSR 2

1 117670 .. Handwheel Assembly ... 1
Following Not Shown:
203556 . Tag (Rip Fence AlIgNment) ..o 1

53



NEW DRG.
S.C.L.9-25-97
REVISIONS
S.C.L. 2-20-04
S.C.L. 2-11-08

BEARING CAP
DETAIL

HIGH SPEED

SAW GUIDE ASSEMBLY
(CROWNED BANDWHEELS)
(116" - 1/2" SAW BANDS)

LOWER ASSEMBLY

SAW GUIDE ASSEMBLY
(FLANGED BANDWHEELS)

UPPER ASSEMBLY H
STANDARD [o J ‘
______ SAW GUIDE ‘

INSERT GAGE

1
|
|
@i UPPER ASSEMBLY SAW GUIDE INSERTS
|
! UPPER ASSEMBLY ., A/

LOWER ASSEMBLY TYPICAL FOR
BOTH GUIDES B
ADJUSTABLE ANGLE SAW GUIDE ASSEMBLY LOWER ASSEMBLY

90°SAW GUIDE ASSEMBLY

SAW GUIDE ASSEMBLIES
(STANDARD and SPECIAL APPLICATION)

C - 7 - 20 CM - 7 - 29 PRINTED IN U.S.A.
54



CODE NO. C-7-20

CM-7-29
SAW GUIDE ASSEMBLIES
INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
HIGH SPEED SAW GUIDES (Standard For Crowned Bandwheels) ADJUSTABLE SAW GUIDE ASSEMBLIES
Ref. 028081 Upper Saw Guide Assembly (High Speed) Ref. 205025 Adjustable Angle Saw Guide Set (26" Table)
(1/167-1/2™) Ref. 205114 Adjustable Angle Saw Guide Set (30" Table)
1* 011529 .Ball Bearing ........cccceeeeeeniieeiniieeeiieenn 1 1 018500 . Upper Saw Guide Holding Screw ..... 2
2 011541 . Retaining Ring (If Supplied) .... w1 2 319704 . Adaptor Bar ..., 1
3* 018415 .Bearing Cap .....cccooevrvirinenn e 1 3 198242 . Screw, Soc. Hd. Cap 1/4-20NCx1 . 1
4* 176845 L SPACEN it 1 4 198241 . Screw, Soc. Hd. Cap 1/4-20NC x 7/82
5 198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8 .2 5 205024 CCAP e 1
6 34-008502 . Insert Washer .........cccoceveveiiiniienienns 2 6 198739 . Screw, Flat Hd. Mach. #6-32NC x 3/8 2
7 027981 . Upper Saw Guide Block ... e 1 7 417525 . Upper Saw Guide Housing 1
8 137339 . Hole Plug (If Supplied) ..........ccocevrnenne 1 8 205818 . Label (Logo) ....cccovvvvverinens e 1
9 205802 . Label (Warning) .....cc.ccccevvveeiniiieenns 1
Ref. 028082 Lower Saw Guide Assembly (High Speed) 10 417522 . Lower Saw Guide Housing .............. 1
(L/267-212") oo 11 205020 . Spring Plunger .................... . 1
1* 011529 .Ball Bearing .......cccccoeeveennnen. 1 12 205399 . Split Ring ............ 1
2 011541 . Retaining Ring (If Supplied) .... 1 13 205022 . Roller Bearing .... 2
3* 018415 .Bearing Cap ......ccoceeeeriiiene e 1 14 319979 . Eccentric Stud .... 2
4* 176845 L SPACEN i 1 15 205022 . Roller Bearing .... e 1
5 198238 . Screw, Soc. Hd. Cap 1/4-20NC x5/8... 2 16 35-000328 .Dowel Pin ...ccovveeeeee e 1
6 34-008502 . Insert Washer ........cccccoceeiiiiieniiennnns 2 17 417524 . Upper Saw Guide .........ccccoveeiniveenns 1
7 027983 . Lower Saw Guide Block ... e 1 417523 . Lower Saw Guide ... 1
8 137339 . Hole Plug (If Supplied) ..........ccoovvrnenne 1 18 205022 . Roller Bearing ........ 2
19 320173 . Concentric Stud . 2
*NOTE: When ordering any of the marked items, ordering 20 205817 . Sleeve Cap ........ 1
#085369 - Bearing Replacement Kit is recommended. 21 004219 . Spring Pin .............. e 1
22 017655 . Locknut #10-24NC ......ccovvviieninen. 4
STANDARD FOR FLANGE BANDWHEELS Following Not Shown:
Ref. 304843 Upper Saw Guide Assy (Carbide Insert). 204909 cBGAGE i 1
1 198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4 2 319939 . Saw Band Guard Assembly ............. 1
2 34-008502 . Insert Washer ..........cccccocvviiiiinicnnenn 2 319930 .. Guard Weldment ..........ccccecveeneennn. 1
3 406430 . Upper Saw Guide Block ... e 1 316934 .. Sliding Guard ....... 1
4 121210 . Back-Up Insert ................ e 1 133372 .. Thumb Screw ................ 1
5 140204 . PIVOt BOIt . 1 317592 . Center Plate (26" Table) . e 1
120128 . Center Plate (30" Table) .................. 1
Ref. 304844 Lower Saw Guide Assy (Carbide Insert).
1 121210 .Back-up Insert ........cccooveiiiiiii 1
2 140204 . PIVOE BOIt .o 1 SAW GUIDE INSERT GAGE
3 198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4 2 34-008320 . Insert Gage (.025) 1
4 34-008502 . Insert Washer ........cccccoeveeeiiieeiniineennne 2 13-008303 . Insert Gage (.032) 1
5 406768 . Lower Saw Guide Block ...............c....... 1 13-009307 . Insert Gage (.035) 1
34-008506 . Box (For Inserts and Gages) ............ 1
90° SAW GUIDE ASSEMBLY
Ref. 416651 90° Saw Guide Assy (26" Table) SAW GUIDE INSERT SELECTION
Ref. 044804 90° Saw Guide Assy (30" Table)
1 198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1 ..... 2 STEEL SIZE CARBIDE
2 027597 . 90° Upper Angle Saw Guide Bracket.... 1 004499 1/16”
3 027596 . 90° Lower Angle Saw Guide Bracket.... 1 004498 3/32”
4 011658 . Pipe Nipple ..., 1 004497 1/8” 141759
5 35-003647 . 90° EIDOW ....oovvevvieiiiiececeeeeeeeene 1 004496 3/16”
6 198239 . Screw, Soc. Hd. Cap 1/4-20NC x 3/4 .. 2 004495 1/4” 016168
317853 . Center Plate (Oval) (Not Shown) ..... ... 1 003960 3/8” 016170
029261 . Center Plate (Round)(Not Shown)........ 1 003959 1/2” 013291
416371 . Chip Baffle (If Supplied) (Not Shown).. 1 003958 5/8” 105894
133372 . Thumb Screw (Not Shown) .................. 1 003957 3/4” 013292
003956 1" 008982

55



NEW DRG.
S.C.L.9-29-97

REVISIONS

S.C.L. 2-20-04

S.C.L. 2-11-08

SAW GUIDE INSERTS

©)
—\_l/ LOWER ASSEMBLY

SAW GUIDE INSERT GAGE HEAVY DUTY SAW GUIDE ASSEMBLY
(WITH CARBIDE BACK-UP)

BEARING SUB-ASSEMBLY

LOWER ASSEMBLY
PRECISION SAW GUIDE ASSEMBLY HEAVY DUTY SAW GUIDE ASSEMBLY
(1/16" - 1/2" SAW BANDS) (WITH STEEL BACK-UP)

SAW GUIDE ASSEMBLIES
(INSERT TYPE)

C-7-18 CM-7-23 PRINTED IN U.SA.
56



CODE NO. C-7-18

CM-7-23
SAW GUIDE ASSEMBLIES
INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
HEAVY DUTY SAW GUIDE ASSEMBLY (CARBIDE BACK-UP) HEAVY DUTY SAW GUIDE ASSEMBLY (STEEL BACK-UP)
Ref. 119918 Upper Saw Guide Assembly (1/16” - 1/2” Bands) Ref. 120143 Upper Saw Guide Assembly (1/16” - 1/2" Bands)
Ref. 017861 Upper Saw Guide Assembly (5/8” - 3/4” Bands) Ref. 011528 Upper Saw Guide Assembly (5/8” - 3/4” Bands)
Ref. 303011 Upper Saw Guide Assembly (1" Band) Ref. 011530 Upper Saw Guide Assembly (1" Band)
Ref.* 120119 Upper Saw Guide Assembly (1" Bands w/ 1 198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4
Coolant Line) (1/26" — 1/27, 17) v 2
1 198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8 198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1
(17267 = 1/27) o 2 (5/8" = BI4") i 2
198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1 2 34-008502 . Insert Washer ........cccccceevviiieenicennnen. 2
(5/8" = 3I4") i 2 3 198445 . Screw, Soc. Set 5/16-24NF x 1/2
198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4 (5187, 3147, 1) i 1
(17; Coolant Line) .......cccevvveeiieeenineenne 2 4 038076 . Upper Saw Guide Block (1/16” - 1/2") . 1
2 34-008502 . Insert Washer ........cccccovveiiiiiieeiniieennns 2 025252 . Upper Saw Guide Block (5/8", 3/4”) ..... 1
3 198445 . Screw, Soc. Set 5/16-24NF x 1/2 025253 . Upper Saw Guide Block (1”) ......ccccoeue 1
(5/87, 3147, 1) v 1 5 120369 . Pipe Plug (5/8”, 3/4”,1") ...... e 1
033509 . Coolant Nozzle (Coolant Line) 1 6 011540 . Bearing Cap ..... 1
4 038076 . Upper Saw Guide Block (1/16” - 1/2") 1 7 011529 . Ball Bearing ......... 2
025252 . Upper Saw Guide Block (5/8", 3/4") ..... 1 8 011541 . Retaining Ring ........ccoceevuee e 1
025253 . Upper Saw Guide Block (17) ................ 1 9 200306 . Spacer (Between Bearings) ................. 1
033631 . Upper Saw Guide Block (W/Coolant
LiNE) o 1 Ref. 120142 Lower Saw Guide Assembly (1/16” - 1/2")
5 135441 . Locknut (5/87, 3/4”, 1") ..... 1 Ref. 011543 Lower Saw Guide Assembly (5/8” - 3/4")
6 133202 . Pipe Plug (5/8", 3/4”, 1") .. 1 Ref. 011542 Lower Saw Guide Assembly (1")
108116* . 90° Barbed Insert (Coolant Line) ........ 1 1 011540 .Bearing Cap ...cccooeieeie, 1
7 018337 . Guide Guard (5/8", 3/4",1") ...ccovrvrnnn. 1 2 011529 . Ball Bearing ......... 2
8 017218 . Bearing Cap Ass'y. (Includes Carbide 1 3 011541 . Retaining Ring ........ccoceeeees e 1
9 011529 . Ball Bearing ........ e 2 4 200306 . Spacer (Between Bearings) ................. 1
10 011541 . Retaining RiNg .....cccevvveenns .1 5 037738 . Lower Saw Guide Block (1/16” - 1/2").. 1
11 200306 . Spacer (Between Bearings) ................. 1 025258 . Lower Saw Guide Block (5/8", 3/4”)....... 1
025257 . Lower Saw Guide Block (1") ......cccceeue 1
* Models 1612-3, 2612-2H, 2613-2, 3613-3, 6013-3, 6013-H3 Only. 6 198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4
NOTE: If your Machine has 2 Coolant Lines to the Upper Saw Guide, (27267 - 1/27, 1) v 2
Delete This Item and Replace With the Following: 198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1
109452 . SWIVEl JOINE ..o 1 (5/8" - BIA™) i 2
016001 . Barbed Insert 2 7 34-008502 . Insert Washer 2
Ref. 119001 Lower Saw Guide Assembly (1/16” - 1/2" Bands) PRECISION SAW GUIDE ASSEMBLY (1/16” — 1/2” Bands)
Ref. 018168 Lower Saw Guide Assembly (5/8” - 3/4” Bands) Ref. 011519 Precision Upper Saw Guide Assembly
Ref. 017732 Lower Saw Guide Assembly (1" Band) 1 198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8.... 2
1 017218 . Bearing Cap Ass'y. (Includes Carbide) 1 2 34-08502 . Insert Washer .......cccccoevvveeviveeeciee e, 2
2 011529 .Ball Bearing ........ccccoevveeiniiieniieeeieenn 2 3 198445 . Screw, Soc. Set 5/16-24NF x 1/2 ......... 1
3 011541 .Retaining RiNGg ......ccoooviiiiiiiiiiiieeen 1 4 025249 . Upper Saw Guide Block ............ccceeuv... 1
4 200306 . Spacer (Between Bearings) ................. 1 5 198501 . Screw, Soc. Set #8-32NC x 1/4 (Cone Pt.) 1
5 037738 . Lower Saw Guide Block (1/16” - 1/2" . 1 6 120369 LPIpe PlUg ..o 1
025258 . Lower Saw Guide Block (5/8”, 3/4”)...... 1 7 34-080092 . Bearing Sub-Assembly (See Detail) ... 1
025257 . Lower Saw Guide Block (17) ................ 1
6 198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8 Ref. 011507 Precision Lower Saw Guide Assembly
(2716 — 1/2”) oo 2 1 198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8.... 2
198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1 2 34-008502 . Insert Washer .........cccccceevvevieenieeninnne. 2
(518" = 3/4”) e 2 3 34-008009 . Bearing Sub-Assembly (See Detail) ... 1
198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1-1/4 4 025247 . Lower Saw Guide Block ..........c.cccene. 1
(17; Coolant Line) .....ccooeevvveriviriieinenn 2 5 198501 . Screw, Soc. Set #8-32NC x 1/4 (Cone Pt.) 1
7 34-008502 . Insert Washer .........ccccoceviniviinniennens 2
Ref. 34-008009 . Bearing Sub-Assembly
SAW GUIDE INSERT SELECTION 1 34-008418 .. Shaft ...ccooviriiieiiicee e 1
2 35-009043 .. Ball Bearing .... 1
STEEL SIZE CARBIDE 3 34-008312 ..Washer ........... e 1
004499 1/16” 4 34-008309 .. Roller Seal .......cccocvvevrireeneniieiennns 1
004498 3/32”
004497 1/8” 141759 SAW GUIDE INSERT SELECTION
004496 3/16” 34-008320 . Insert Gage (.025) ......ccccoveriveenreennennnn. 1
004495 1/4” 016168 13-008303 . Insert Gage (.032) .. 1
003960 3/8” 016170 13-008307 . Insert Gage (.035) ............... e 1
003959 1/2” 013291 34-008506 . Box (For Inserts and Gages) ................ 1
003958 5/8” 105894
003957 3/4” 013292
003956 1’ 008982

57



NEW DRG.
S.C.L.9-30-97

REVISIONS
S.C.L. 2-20-04
S.C.L.2-11-08

— >

N
\
N
\\/ -

UPPER ASSEMBLY

UPPER ASSEMBLY

N
[ (
T\

I[P N

Y/

BACK-UP ROLLER SIDE ROLLER

TYPE | - ROLLER SAW GUIDE ASSEMBLY TYPE Il - ROLLER SAW GUIDE ASSEMBLY

SAW GUIDE ASSEMBLIES
(ROLLER TYPE)

C-7-19 CM-7-27 PRINTED IN U.SA.
58



CODE NO. C-7-19

CM-7-27
SAW GUIDE ASSEMBLIES
INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
TYPE | — ROLLER SAW GUIDE ASSEMBLY TYPE Il ROLLER ASSEMBLIES
Ref. 029256 1/4” Upper Roller Saw Guide Assembly Ref. 020798 1/4” Back-Up Roller Assembly
Ref. 029258 3/8” Upper Roller Saw Guide Assembly Ref. 020808 3/8” Back-Up Roller Assembly
Ref. 029506 1/2" Upper Roller Saw Guide Assembly Ref. 020295 1/2” Back-Up Roller Assembly
1 See Below . Back-Up Roller Assy (See Detall) ........ 1 Ref. 021071 5/8” Back-Up Roller Assembly
2 028960 . Upper Guide BlocK ........c.ccccoviriiinnenne 1 Ref. 020296 3/4” Back-Up Roller Assembly
3 198239 . Screw, Soc. Hd. Cap 1/4-20NC x 3/4 .. 2 Ref.* 028968 1" Back-Up Roller Assembly
4 199321 . Washer, Lock 1/4 Std. ........ccccovvveeneenn. 2 1 001303 .Retaining RiNg ......ooooiiiiiiiiiiceeee 2
5 See Below . Side Roller Assy (See Detail) .............. 1 2 001568 .Retaining RiNG ......ccovviiiiiiiiiicee, 1
3 013530 . Spindle ................ e 1
Ref. 029257 1/4” Lower Roller Saw Guide Assembly 4 001779 . Ball Bearing e 2
Ref. 029259 3/8” Lower Roller Saw Guide Assembly 5 013532 . 1/4” Back-Up Roller 1
Ref. 029505 1/2” Lower Roller Saw Guide Assembly 013541 . 3/8” Back-Up Roller 1
1 See Below . Back-Up Roller Assy (See Detall) ........ 1 013534 . 1/2" Back-Up Roller .... 1
2 028961 . Lower Guide BIOCK ........ccceeviiriiiinennn 1 013543 . 5/8" Back-Up Roller ... 1
3 199239 . Screw, Soc. Hd. Cap 1/4-20NC x 3/4 .. 2 013536 . 3/4” Back-Up Roller .... e 1
4 199321 . Washer, Lock 1/4 Std. ........ccecvvveinenn. 2 100757 . 1" Back-Up Roller ........cccoviiiiiienininnn. 1
5 See Below . Side Roller Assy (See Detail) .............. 1
Ref. 020799 1/4” Side Roller Assembly
TYPE |- ROLLER ASSEMBLIES Ref. 020807 3/8” Side Roller Assembly
Ref. 028982 1/4” Back-Up Roller Assembly Ref. 020292 1/2” Side Roller Assembly
Ref. 028978 3/8" Back-Up Roller Assembly Ref. 021072 5/8" Side Roller Assembly
Ref. 028976 1/2" Back-Up Roller Assembly Ref. 020293 3/4” Side Roller Assembly
1 100046 . Retaining Ring 2 Ref.* 028967 1” Side Roller Assembly
2 011541 . Retaining Ring e 1 1 001303 .Retaining RiNg ......ooooviiiiiiiiiiieeieee 2
3 018296 S Shaft e 1 2 001568 . Retaining Ring .... 1
4 011529 .Ball Bearing .......ccccceevvieeiniieeciieeen 2 3 013530 . Spindle ...... 1
5 028983 . 1/4” Back-up Roller.. 1 4 001779 . Ball Bearing ......... 2
028979 . 3/8” Back-up Roller..... e 1 5 013531 . 1/4” Side Roller ... 1
028977 . 1/2" Back-up Roller ........ccccooviiniiinnennn 1 013540 . 3/8” Side Roller 1
013533 . 1/2” Side Roller 1
Ref. 028984 1/4” Side Roller Assembly 013542 . 5/8” Side Roller ... 1
Ref. 028980 3/8” Side Roller Assembly 013535 . 3/4” Side Roller ... 1
Ref. 028974 1/2” Side Roller Assembly 100758 . 1" Side Roller ...... 1
1 100046 .Retaining RiNG .....cccoovieiiiiiiicce 2
2 011541 . Retaining Ring .... e 1 *NOTE: To Be Used With Flanged Rubber-Tired Wheels
3 018296 LShaft 1 Using 1/4”, 1/2”, 3/4” or 1" Bands. Also Used With
4 011529 .Ball Bearing ......ccccocveenieiieiiiciicen 2 Steel Fanged or Rubber Crowned Wheels Using
5 028985 . 1/4” Side Roller ... 1 1" Band Only.
028981 . 3/8” Side Roller ... e 1
028975 . 1/2" Side Roller ......ccovvieiiicieieen 1
TYPE Il - ROLLER SAW GUIDE ASSEMBLY
Ref. 109517 Upper Saw Guide Block Assembly
1 198236 . Screw, Soc. Hd. Cap 1/4-20NC x 1/2 .. 1
2 199321 . Washer, Lock 1/4 Std. ........c..cccevvnenee 1
3 016001 .Barbed Insert ... 1
4 198448 . Screw, Soc. Set 3/8-16NC x 3/8 .......... 2
5 001741 CPIUG . 2
6 033636 . Coolant Guard ................. 1
7 033517 . Upper Saw Guide Block ... e 1
8 033509 . Coolant Nozzle ........ccccceeeieiiiiiiienies 1
Ref. 017215 Lower Saw Guide Block Assembly
1 002140 . Chip Deflector .......ccccooviiiiiieiiiiieee. 1
2 198235 . Screw, Soc. Hd. Cap 1/4-20NC x 3/8 .. 2
3 198449 . Screw, Soc. Set 3/8-16NC x 1/2 .......... 2
4 001741 CPIUG 2
5 027743 . Lower Saw Guide Block ....................... 1
Not Shown (For Both Upper and Lower Guides):
131798 LClIoth Bag .vvveevveeeciee e 1

59



NEW DRG.
S.C.L. 7-5-04

REVISIONS

S.C.L. 2-27-08

S.C.L. 9-9-09

MODEL FIRST MACH. LAST MACH.

3613-1 577-04101
3613-V3 568-04101
3613-V5 569-04101
3612-VH 570-04101

SECONDARY TABLE ASSEMBLY

C-3-94 CM-3-92
60

PRINTED IN U.S.A.



CODE NO. C-3-94

CM-3-92
SECONDARY TABLE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER

NO. NO. ASS'Y.

Ref. 050369 Secondary Table Assembly (Used With Fixed or Glide Tables)

Ref. 503536 Secondary Table Assembly (Used With Air or Hydraulic Tables)

1 11-003106 . Secondary TabIe ... 1

2 199136 - Nut, HeX. Jam 5/18-11INC .....cccoiiiieiiiieiee et 4

3 11-003404  SUPPOIT STUA ..o 4

4 198053 . Screw, Hex. Hd. Cap 3/8-16NC x 2-3/4 (Used With Fixed or Glide Tables) 4
198054 . Screw, Hex. Hd. Cap 3/8-16NC x 3 (Used With Air or Hydraulic Tables) 4

5 199358 . Washer, Lock 3/8 Shakeproof ... 4

6 020827 . Secondary Table Support (Used With Fixed or Glide Tables) ............. 1
048045 . Secondary Table Support (Used With Air or Hydraulic Tables) ........... 1

7 199131 UL, HEX. 1/2-13NC ittt 4

8 199327 . Washer, LOCK 1/2 ST, ..uuuiiiiiiieeiee e 4

9 198067 . Screw, Hex. Hd. Cap 1/2-13NC X 1-1/2 ....ooviiiiiiiiiiieeeee e 4

10 199304 . Washer, Flat 1/2 Wrought ..o 4

61



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 2-12-08

S.C.L. 8-3-09

g\

81

79 80)82 83)84

MODEL FIRST MACH. LAST MACH.
3613-V3 568-04101
3613-V5 569-04101
2013-V  571-04101
2013-V3 572-04101
2013-V5 573-04101
3613-1 577-04101

X )
SLIDING AIR TABLE ASSEMBLY

C-3-91 PRINTED IN U.SA.
62



CODE NO. C-3-91

SLIDING AIR TABLE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
Ref. 503826 Sliding Air Table Assembly 53 199019 . Screw, Truss Hd. Mach. 1/4-20NC x 3/8 6
Ref. 211092 Sliding Air Table Assembly (18" Stroke Option) 54 11-005509 . Pipe PlUg ...cccvvveeiiiireeiiee e 1
1 35-006580 . Pipe PIUQ ....ooooviiieiiiieeiieee e 1 55 021594 . Swivel Base .. 1
2 501380 LTable o, 1 56 005130 LPIin 1
518044 . Table (18" Stroke Option) .. 1 57 039464 . Head ...... e 1
3 198047 . Screw, Hex. Hd. Cap 3/8- 16NC x 1- 1/4 2 58 198106 . Screw, Hex. Hd. Cap 3/4-16NF x 5 ...... 1
4 199325 . Washer, Lock 3/8 Std. .........cccvvvennenn. 2 59 003647 .Ball BUShiNg ......ccovviiiiiiiiiiceee 4
5 199264 . Washer, Flat 3/8 S.A.E. Std. ................ 2 60 010490 .Center Plate .........ccccooviieiiiiiiiiiiiiee 1
6 004599 LClAMP 1 61 004209 . Spring Pin 1
7 125361 . Square Weldment e 1 62 165507 . Rod Wiper . e 4
8 129590 CChain 1 63 260468 .O-RiNg ........... e 4
9 198851 . Screw, Rd. Hd. Mach. #8-32NC x 1/4 .. 2 64 133310 . Shim ((035) ..o AR.
10 125393 CPIUG 1 65 133311 . Shim (.0149) ..o AR.
11 135730 . SUppOrt BIOCK ......cocvevieiiieiiiiiiciiee 1 66 133312 . Shim (.005) .
12 198847 . Screw, Rd. Hd. Mach. #6-32NC x 1-1/4 2 67 133313 . Shim (.003) ...
13 199317 . Washer, Lock #6 Std. .........ccccceervnnennn. 2 68 172730 . Shaft ......... 1
14 198406 . Screw, Soc. Set #6-32NC x 1/4 ......... 1 69 004244 . Spring Pin 1
15 34-003315 . POINEr ..covoieiiiieiiriieierieee e 1 70 198252 . Screw, Soc. Hd. Cap 1/4-28NF x 1-1/4 1
16 198838 . Screw, Rd. Hd. Mach. #6-32NC x 1/4 .. 2 71 115660 . Locknut 1/4-28NF (Slotted) .................. 1
17 131011 . Handle Sub-Assembly ...........cccccoeneen. 1 72 104632 . Belleville Washer ...........cccccooieinieeene 6
118116 ..Handle ..o 1 73 199127 . Nut, Hex. Jam 3/8-16NC ......... 2
004242 .. Spring Pin ... e 1 74 199358 . Washer, Lock 3/8 Shakeproof 1
125392 Lo Shaft s 1 75 198069 . Screw, Hex. Hd. Cap 1/2-13NC x 2 ..... 4
18 35-001775 . Grease Fitting ......c.coceevvveerniiireniieeenns 1 76 199327 . Washer, Lock 1/2 Std. .......cccocvveevineenne 4
19 125389 . Bracket Weldment ..............ccccocvvriinne 1 77 203103 . Actuator Rod ......ccoocieiiiiiie, 1
20 198895 . Screw, Rd. Hd. Mach. 1/4-20NC x 1/2 . 2 211086 . Actuator Rod (18" Stroke Option) .. 1
21 199356 . Washer, Lock 1/4 Shakeproof .. 2 78 021612 . Guide RO .....coeeiiiiiiiiiee 1
22 023967 . Slide Bar .....ooocveviiiieeeeeee 1 321738 . Guide Rod (18" Stroke Option) ..... e 1
321369 . Slide Bar (18" Stroke Option) 1 79 199356 . Washer, Lock 1/4 Shakeproof .............. 1
23 198221 . Screw, Soc. Hd. Cap #10-24NC x5/8 . 10 80 197094 . Neoprene Hose 11/16 O.D. (Black) ..... AR.
24 009392 . T-BoIt 5/16-18NC ......oovcvviiiiiieieeienns 2 81 002004 . Barbed Insert 2
25 199122 . Nut, Hex. 5/16-18NC ........ccccceereernenns 2 82 35-006888 . Hose Clamp ........ 2
26 198218 . Screw, Soc. Hd. Cap #10-24NCx 1/4 . 2 83 125386 . Mounting Plate 1
27 009504 2 DOQ e 2 84 198678 . Screw, Fil. Hd. Mach. 1/4-24NF x 1-1/4 2
28 009503 CSEOP 2 85 125674 . Regulating Valve .........ccccceviiiiencnns 1
29 198895 . Screw, Rd. Hd. Mach. 1/4-20NC x 1/2 . 2 86 198009 . Screw, Hex. Hd. Cap 1/4-20NC x 7/8 .. 2
30 6-033518 . PIpe PlUG ...cooviiiiiiiieeiiieeecc e 1 87 199356 . Washer, Lock 1/4 Shakeproof .............. 2
31 135741 . Support Bar 1 88 122748 . Pipe Plug ................ e 1
32 198850 . Screw, Rd. Hd. Mach. #6-32NC x 1-3/4 2 89 17-013521 . 90° Street Elbow .... 1
33 199317 . Washer, Lock #6 Std. .........cc.cccevvvnenn. 2 90 002004 . Barbed Insert ......... e 2
34 198406 . Screw, Soc. Set #6-32NC x 1/4 ........... 1 91 35-006888 . Hose Clamp ......coccoveviiiieiniieeniee e 2
35 198053 . Screw, Hex. Hd. Cap 3/8-16NC x 2-3/4 1 92 197094 . Neoprene Hose 11/16 O.D. (Black) ..... AR.
36 199127 . Nut, Hex. Jam 3/8-16NC ............cccueeee 1 93 199141 . Nut, Hex. Jam 3/4-16NF .........ccccceouenee. 1
37 303601 . Guard Bar 1 94 199268 . Washer, Flat 3/4 S.A.E. Std. 1
38 040903 . Cradle .... 1 95 010501 L SPACES .o 1
39 133875 . Dowel Pin 2 96 016351 . Dowel Pin (1" Long) ......... e 1
40 198047 . Screw, Hex. Hd. Cap 3/8-16NC x 1-1/4 2 35-000445 . Dowel Pin (1-1/2" LONG) ..ccvevververvenecne 1
41 199325 . Washer, Lock 3/8 Std. ..........ccocvvrvennn 2 97 198291 . Screw, Soc. Hd. Cap 1/2-13NC x 3/4 ... 4
42 024241 . Keeper Block 1 98 198027 . Screw, Hex. Hd. Cap 5/16-18NC x 3/4 2
43 021621 . Trunnion Plate 1 99 199323 . Washer, Lock 5/16 Std. ...........ccccenee. 2
44 198822 . Screw, Rd. Hd. Mach. 1/4-20NC x 3/8 . 2 100 198044 . Screw, Hex. Hd. Cap 3/8-16NC x 3/4 .. 2
45 199356 . Washer, Lock 1/4 Shakeproof ............. 2 101 199325 . Washer, Lock 3/8 Std. .......cccccvveevnenenne 2
46 050791 L TIUNNION Lo 1 102 209718 . Table Feed Cylinder .........cccccceveevninnne 1
47 005176 CRetainer ..o 4 209867 . Table Feed Cylinder (18” Stroke Option) 1
48 198867 . Screw, Rd. Hd. Mach. #10-24NC x 3/8. 16 103 199134 . Nut, Hex. Jam 1/2-20NF .........ccccceouenee.
49 199319 . Washer, Lock #10 Std. 16
50 010656 . 45° Grease Fitting ......... e 1 Following Not Shown:
51 041061 . Cylinder Bracket ..........cccccveiniiiiniinenn. 1 204231 . Adjustment/Installation Summary ........ 1
418499 . Cylinder Bracket Weldment (18" Stroke 35-004455 . Reducer Bushing ..........cccccceviieeennnen. 1
OPLION) .viiiiiiiieriiceee e 11 203809 . Flow Control Valve (Right Angle) ......... 1
52 503045 LPan 1 176811 . Vent Filter Breather e 1
518292 . Pan Assembly (18" Stroke Option) ...... 1 203271 L GrOMMEL ..o 3
418785 L Sliding Pan ... 1
321752 .. Pan Weldment ........cccoooeviiiiiiiinen 1

63



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L. 2-12-08

MODEL FIRST MACH. LAST MACH.
3613-V3 568-04101
3613-V5 569-04101
2013-V  571-04101
2013-V3 572-04101
2013-V5 573-04101
3613-1  577-04101

SLIDING AIR TABLE ASSEMBLY
(SHOP AIR CONNECTION)

C - 3 - 92 PRINTED IN U.S.A.
64



INDEX

PART
NO
208124
145883
138445
197094
5-027506
128179
35-006888
206114
206137
010923
198896
199115
199374
002004
197094
35-006888
176879
203818
120389
120857
002004
35-006888
197094
35-006888

SLIDING AIR TABLE ASSEMBLY
(Shop Air Connection)

DESCRIPTION

Sliding Air Table Assembly (Shop Air Connection)

. Oil-Fog Lubricator (Includes Bracket) ........cccccceeeevinnns
. Ol (ASTM #315) it
. Neoprene Hose 11/16 O.D. (Black) .......cccccevvvvvreennnnen.
. 90° Street EIDOW .......ooviiiiiii
.Barbed Insert ...
CHOSE Clamp oo
CREQUIALON .
cGAUGE
CHEX NIPPIE e
. Screw, Rd. Hd. Mach. 1/4-20NC X 5/8 ..........ccccovvveennnn.
Nut, HeX. 1/4-20NC ..o
. Washer, Lock 1/4 Shakeproof .........ccccocciiieeieieininnnnns
.Barbed Insert ...,
. Neoprene Hose 11/16 O.D. (Black) ........cccccceeeeeiiiiinns
CHOSE Clamp o
. Escutcheon (Air SUPPLY) ..cooooiiiiiiiieeeieeeee e
. ANChOr CONNECION ...oeiiiiiiiiieiiiee et
. 90° Barbed INSErt ......coccvveiiiiiiie e
. SErviCe Tee (BraSS) .....eeciiiieiiiiiiiiiiieiiaaeeeiiiiiieeeaaa e
LBarbed INsert ...
CHOSE Clamp oo
. Neoprene Hose 11/16 O.D. (Black) .......ccccccovvverernnnen.
L HOSE Clamp ..o

*When Chip Blower or Mist Coolant Options Are Supplied.

65

CODE NO. C-3-92

UNITS PER
ASS'Y.

PRPRPPRPRENZRPNONNRRRRRR



NEW DRG.
S.C.L. 2-25-04

REVISIONS

S.C.L.2-12-08

S.C.L. 9-9-09

O O O 9

1

1

1

1

1

1

1

1

1

1

1

1
=2
—

MODEL FIRST MACH. LAST MACH.
3613-V3 568-04101
3613-V5 569-04101
2013-V  571-04101
2013-V3 572-04101
2013-V5 573-04101
3613-1 577-04101
2613-V3 589-09101

TABLE AND TRUNNION ASSEMBLY

C-3-93 PRINTED IN U.SA.
66



INDEX
NO.
Ref.
Ref.

A WNBE

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

PART
NO.
172512
172513
040645
198065
199327
316903
010490
317592
120128
318034
010570
317853
029261
004209
514113
055303
059826
003861
199401
512731
198046
199325
024244
35-000516
34-003315
198839
199273
198046
199264
004599
039464
010501
199141
199268
016351
198291
198106

CODE NO.

TABLE AND TRUNNION ASSEMBLY

DESCRIPTION

Table and Trunnion Assembly (26" x 26")
Table and Trunnion Assembly (30" x 30")
B I T o S
. Screw, Hex. Hd. Cap 1/2-13NC X 1 .o
. Washer, LOCK 1/2 ST, ..u.uiiiiiieeeeeee e
. Center Plate (Oval) (Standard) ..........ccoovueeieiiiiiienniieee e
. Center Plate (Round) (Standard)...........ccccceeiiiiiiiniiieeiieee e,
. Center Plate (Oval) (Band Filing, Angle Saw Guide Set Option) .........

. Center Plate (Round) (Band Filing, Angle Saw Guide Set Option)

. Center Plate (Oval) (Band Polishing Option) .........cccccviviiiiiiieeennnnnen.
. Center Plate (Round) (Band Polishing Option) ........ccccccveeeiiiieeeinnnenn.
. Center Plate (Oval) (90° Saw Guide Option) ........cccccveveeeeeriiicviieeeenenn.
. Center Plate (Round) (90° Saw Guide Option) .......ccccccvveeeeviicvvviennnnenn.
. Spring Pin (Round Center Plate ONly) .......ccoocvieiiiiiiiiieee e,
. Table (26" x 26") (Oval Center Plate) .......ccccccevvivvieeeieeeieiriiieeee e
. Table (26" x 26") (Round Center Plate) .......cccccccevvvcviriiieiee i
L TabIE (30" X B0™) ciiiiiieeee e
CESCULCREON .o s
. Screw, Rd. Hd. Drive #6 X 3/8 ......ocuuiiiiiiiie et
CCTAIE s
. Screw, Hex. Hd. Cap 3/8-16NC X 1 ...ccccviiieiiee e eeeeee e
Washer, LOCK 3/8 StA. ......ooiiiiiiiieiiiiie e
LOWEr POSE BIOCK ....eeiiiiiiiee e
CDOWEI PN e
CPOINTEE e
. Screw, Rd. Hd. Mach. #6-32NC X 5/16 ........ccccveveiiiiiieeiiiiee e
. Washer, Flat #6 S.A.E. Std. ......cooiiiiiiiiiiie e
. Screw, Hex. Hd. Cap 3/8-16NC X 1 ....ccccviiiieeee e eceieeee e
. Washer, Flat 3/8 S.A.E. Std. .....coooiiiiiiiiiie e

C SPACEN
UL, HEX. 3/4-LONF .o
. Washer, Flat 3/4 S.AE. Std. .....ooiiiiiiii e
cDOWEI PN e
. Screw, Soc. Hd. Cap 1/2-3NC X 3/4 ...
. Screw, Hex. Hd. Cap 3/4-16NF X5 ..o

67

C-3-93

UNITS PER
ASS'Y.

PWNRPRRPRPRPRPRNNNRPRNRNNRNRRPRRPRRRERREPRERRPREPLOLDDNR



IIIIIIIII

UNIVERSALLY CALIBRATED
WORK FIXTURE ASSEMBLY

C-10-43 CM-10-9
68

USED ON T-SLOT TABLES.



CODE NO. C-10-43

CM-10-9
UNIVERSALLY CALIBRATED WORK FIXTURE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER

NO. NO. ASS'Y.

Ref. 045083 Universally Calibrated Work Fixture Assembly (11" Scale)

Ref. 404907 Universally Calibrated Work Fixture Assembly (28 cm Scale)

Ref. 045084 Universally Calibrated Work Fixture Assembly (16" Scale)

Ref. 404817 Universally Calibrated Work Fixture Assembly (41 cm Scale)

1 045085 CHEAD e 1

2 198236 . Screw, Soc. Hd. Cap 1/4-20NC X 1/2 .....ooooiiiiiieiiiiiie e 4

3 018390 cWWBAK SHP ettt 2

4 018392 CPOINTET e 2

5 199005 . Screw, Truss Hd. Mach. #6-32NC X 1/4 .....ccoeeeeiieeiiieiieeeeeeeieeee e 4

6 045088 S SCAIE (11" - 0" - I1™) oo 1
047500 . Scale (28Cm - 0CM - 28CIM) ..veeiiiiiiiee et 1
045089 2 SCAIE (16" - 0" = 168™) toeiiiiieeiiiiee et 1
047499 . Scale (410m - 0CM = 4LCIM) eviiiiiiiiiee e 1

7 198833 . Screw, Rd. Hd. Mach. #5-40NC X 1/8 ......oueeiieiiieiiiee e, 10

8 101117 . Collar (For Angle CULtiNG) «...ocvveeeeiiiieee it 1

9 198281 . Screw, Soc. Hd. Cap 3/8-16NC X 1-1/2 ....ccovveiiiiiiiiiiiiee e eeeiiiieeee e 2

10 199264 . Washer, Flat 3/8 S.A.E. Std. ...oovvviiiiiiice e 2

11 003855 cT=SIOENUL e 2

12 045086 . Bar (11" and 28 €M SCAIES) .....ooeiiiiiiiiiiiiiie e 1
045087 . Bar (16" and 41 €m SCAlES) ....ooieiiiiiiiiiiiieee e 1

13 018391 P I e 1

14 198417 . Screw, SoC. Set #10-32NF X 1/4 ... 2

15 34-013508 CKNOD 1

16 028892 L CAM ASSEMDIY e 1
100702 s CAIM e 1
002579 L HANAIE 1

69



NEW DRG.

S.C.L.9-18-97
REVISIONS

S.C.L. 2-25-04

S.C.L. 2-12-08

WORK HOLDER ASSEMBLY
040262

WORK HOLDING JAW ASSEMBLY
5-013007

WORK HOLDING JAW ASSEMBLIES

C-10-16 CM-9-5 Z-9-9 PRINTED IN U.SA.
70



CODE NO. C-10-16
CM-9-5
Z-9-9

WORK HOLDING JAW ASSEMBLIES

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 040262 Work Holder Assembly

1* 5-013313 ST o] (0T e] (] (R 2

2 198698 . Screw, Fill. Hd. Mach. #10-24NC X 1/2 .....ooiiiiiieiee e 4

3 020386 B =Y £ Y o TP R 1

4 198236 . Screw, Soc. Hd. Cap 1/4-20NC X 1/2 ... 1

5 002162 KNUAEd SCreW ... 1

6 198410 . Screw, Soc. Set #10-24NC X 1/4 ..o 2

7 020385 CRIGhE A s 1

*NOTE: Before 2-12-44 On Hydraulic Machines, Use #6-023337 Sprocket With
3/16" Pitch; Specify Pitch of Chain When Ordering.

Ref. 5-013007 Work Holding Jaw Assembly

1 5-013512 cJaW HANAIE s 2
2 5-013318 CBracket ... 2
3 040678 . Work Holding Jaw Sub-ASSEMDIY ........ccccuiiiiiiieiiiiieee e 1
4 5-013110 . WOrk HOIAING JAW ..o 1
5 198892 .. Screw, Rd. Hd. Mach. 1/4-20NC X 5/16 ......ccccceeviiiereiiieie e 6
6 5-013313 o SPIOCKET . 2
7 199015 .. Screw, Truss Hd. Mach. #10-24NC X 3/8 .......cccoeviiviiiiieeeee e 4
Ref. 34-003107 Work Holding Jaw (Ratchet And Screw Feed Options)

71



NEW DRG.

S.C.L. 2-25-04

S.C.L. 9-18-97 - /\m
REVISIONS N -

S.C.L. 2-12-08

./\/\\/\\/\*

TYPICAL
| -

6 OPTIONAL !

29 Q@ 0.S.H.A. REQUIREMENT:
@» @ WIRE DIRECTLY TO CONTROL BOX.

{23) | SEE ELECTRICAL SCHEMATIC FOR
24) AN CONNECTIONS AND/OR MORE

SUAND E— INFORMATION.
: @E TO WORKLAMPS

FOR MACHINES WITH 2 WORKLAMPS OPTIONAL ON ALL MACHINES.
(2613-3, 2618-4, 6013-H3)

WORKLAMP ASSEMBLY

C-8-17 CM-8-73 PRINTED IN U.SA.
72



INDEX
NO.
Ref.
Ref.

aAbhwWN -

~N O

Ref.
21

22
23
24
25
26
27
28
29

PART
NO.
220670
220671
018172
198853
198892
199321
221545
221546
138436
009955
198853
201688

406094
100506
002992
137173
137172
133826
015139
014411
197156
014545
014411

CODE NO.

WORKLAMP ASSEMBLY

DESCRIPTION

Worklamp Assembly (Standard)

Worklamp Assembly (Extra Work Height)
L TUBING ClamP oo
. Screw, Rd. Hd. Mach. #8-32NC X 3/8 .....ccoioiieieeeeee e
. Screw, Rd. Hd. Mach. 1/4-20NC X 5/16 .......ccccceeiiiiieeeiiiee e
.Washer, LOCK 1/4 Std. .....oooeeeeeeeee e
. Worklamp (Includes Bracket) ...........ccooocuviiiiiieiiiiiieeeee e,
. Worklamp (Includes Bracket) (Extra Work Height) ............cccccceeen
. Magnifier (Optional) ..........ccooiiiiiiiiiiee e
. Nylon Tubing Clamp ..o
. Screw, Rd. Hd. Mach. #8-32NC X 3/8 ......cocoviviiiiiieeccee e
. Cord Grip Connector (.200-.394) .......coooiiiiiiiieeeee e

Worklamp Assembly (2 Worklamps) (2613-3, 6013-H3)
. Outlet BOX ASSEMDIY .
. Junction Box (2618-4 ONly) ......uvveiiieeiiiiieeeee e
CBOX COVEN
cGASKEL e
AT 1 Y @) =Y o1 (o ]
. Cord Grip CONNECION ......ccceiiiiiiiieeee e
CFlanNge Washer ...
. Sealtite Conduit 172 I.D. ....ccooiieeeee e
. Sealtite CONNECLON .......ooiiiiiie e
Flange Washer ...,

Use Worklamps Listed Above; Quantity of 2.

73

. AR

C-8-17
CM-8-73

UNITS PER
ASS'Y.





